
1

Directions for use of Parts Catalogue

1. 8.PflUQ.aJ:>J~JlJ.QcieJ _Qf_ .Dl_a..9bLn_e.§

All component and option parts used for SA340,SA350,SA530,SA540,SA550 TILLER

are listed in this parts catalogue.

Description of type of machines and
particulars

Type of
Engines

Machines

SA340 FEX91G - 4X

SA350 FEX91G - 4X

SA530 FA76D - 63X

SA540 FEX91G - 3X

SA550 FEX91G - 3X

KEY PART CODE DESCRIPTION
TYPE OF MODEL leG

OTY f----,-----,-------,-------r--,---- TOR
TFI5 TFI7 TFI9 C L P

REMARKS

I G. 164

4E

4E A

6

F
..... ~199g

542

126 1614-508-200-00 FILTER (SUCT ION) ASSY

127 V721-103-103-50 O-R I NG

128 1614-508-260-00 FILTER (SUCT ION) ASSY 9iF
........... ...................... .-)799 .

1 9 1614-508-262-00 FILTER (LH)

ASSY

CD KEY shows the location of parts diagramed in the illustration.

@ Parts numbers begin with . V - and . W - are standard parts of the market.

@ . LH - and' RH - on the parts name are described against the moving

direction of the machine or are described on the condition how to install parts

on the machines.

@ QTY shows the number of parts to be used for one unit of machine.

M is indicated for parts supplied by a meter long.

• 12 - is indicated for parts supplied by liter.

. AR - is indicated for parts need to be adjusted or regulated.

@ The following symbol classifies parts to be used for machines.



2

* means standard parts.

T shows that the parts can be installed as optional parts.

R shows that the parts can be used as applicable parts to replace originally

equipped parts.

@ Serial number : upper row shows the serial number for the first product and

lower row for the last product.

Example : Serial no. 1 through to serial no. 1999.

(J) ITC : Interchangeability

- 1 - '''OLD <f- NEW

New parts can be used in place of the old parts.

-2-"'OLD -? NEW

Old parts can be used in place of the new parts.

- 3 - .. ·0 LD ~ NEW

Old parts and new parts can not be replaced each other.

® COL: Color code

Color is signified with color code number for colored parts.

Please see the color list shown in the next page.

® GRP: Parts shown in this column can be replaced by SET parts.

Exsample: Parts marked ® can be replaced by parts marked (13), and @

for 0, so the rest follow in the same alphabetical order.

@ Remarks

* Other maker's part code number is shown in this column.

*When Fig. No. is shown in the Remark column of SET parts or ASSY parts,

each of their component parts are listed in said Fig. No.

3. Color:
- ----

The following colors are used for color parts.

COLOR COLOR SPRAY TYPE PAINTS PAINTS
CODE CODE NUMBER 4K DRUM 16K DRUM

o I SUPER RED

6G SUMMER WHITE 1300-958-001-10 1300-958-003-00 1300-958-004-00

7F MIRROR BLACK 1300-954-001-10 1300-954-003-00 1300-954-004-00

NOTE: Color code is signified only for the parts assigned by the maker as color

parts.



4. ;;§r:lc~-'-~~Ql.9§r:..s_:

1) For engines serial number is stamped on CRANK CASE COMPo

Please see Fig.No.1 - 8

2) For chassies serial number is shown on the LABEL.

Please see

U":1:-:-. ,I' .;

5. Parts Order---------

1) Parts numbers listed in the parts catalogue are all registered m "ISEKI on -line

computer".

2) When you order parts, please make sure of correct numbers.

3) When substitute parts is available, the part number ordered will be automatically

turned to a new part number.

4) Please be sure to use "ISEKI GENUINE PARTS".

Any other similar parts other than ISEKI parts when used may cause a trouble

that makes us unable to repair or guarantee the warrant.

3



P.

~ SSSSSI
AAAAAi

{) 33555.
45345

0 00000

E

L
F

I

G

*** STRUCTURE TABLE OF ~ODEL ***

I

I

93.08.31

l

I

1l08-097-100-0A

o!'>-

1 TTTT
2 hTT*
3 *****
4 *****
5 *T**T----6--- TrTf~--------

7 *****1
8 *****
9 *

10 *'---11--- -*--*---.--------
12 *****
13 *****1
14 *****
15 *****i-------- --~------f--------.
16 * **i
17 TTTTT
18 *****
19 * *
20 *---ir-- --------*i--------

22
23 ****
24 *

___~5 ': __'::"_1- _
26 * *
27 *****
28 * **
29 ***
30 **---31--- -----*---.--------
32 *
33 *
34 * *
35 *---36-- --**-**;t--------
37 *T**1
38 *****
39

---H---j--;~-hr------
43 *****

--------·---------·--------·---------I--------t--------I---------I--------I---------I-------l-------I---------I--------1

--------.---------.--------.---------.--------~--------j---------f--------l



CONTENTS

SA530

I~:;~ (FA76D-63X)

CYLINDER/CRANK CASE SYSTEM Fig. 1

PISTON/CRANK SHAFT SYSTEM Fig. 2

VALVE/CAM SHAFT SYSTEM Fig. 3

OIL SYSTEM Fig. 4

COOLING SYSTEM Fig. 5

ELECTRICAL SYSTEM Fig. 6

CONTROL SYSTEM Fig. 7

CARBURETOR SYSTEM Fig. 8

AIR FILTER/MUFFLER SYSTEM Fig. 9

FUEL FILTER SYSTEM Fig. 10

STARTER SYSTEM Fig. 11

LABEL Fig. 12

TOOL Fig. 13

5



6

CONTENTS

SA340, 350, 540,550

I:;:;:; (F EX91 G-3X, F EX9 1 G-4X)

CYLINDER/CRANK CASE SYSTEM Fig. 1

PISTON/CRANK SHAFT SYSTEM Fig. 2

VALVE/CAM SHAFT SYSTEM Fig. 3

OIL SYSTEM Fig. 4

COOLING SYSTEM (1) Fig. 5

COOLING SYSTEM (2) Fig. 6

ELECTRICAL SYSTEM Fig. 7

CONTROL SYSTEM Fig. 8

CARBURETOR SYSTEM Fig. 9

AIR FILTER/MUFFLER SYSTEM (1) Fig. 10

AIR FILTER/MUFFLER SYSTEM (2) Fig. 11

FUEL FILTER SYSTEM (1) Fig. 12

FUEL FILTER SYSTEM (2) Fig. 13

STARTER SYSTEM Fig. 14

LABEL Fig. 15

TOOL Fig. 16



CONTENTS

SA340, 350, 530,540,550

CHASSIS

FRAME (FRONT) ,BUMPER SYSTEM Fig. 1

HITCH (FRONT/SA350) SYSTEM (OPTION FOR SA340,530,540 TYPE) Fig. 2

ENGINE SYSTEM Fig. 3

HITCH (REAR) SYSTEM Fig. 4

BAR (DEPTH) SYSTEM (OPTION FOR SA350 AND SA550 TYPE) Fig. 5

HITCH (CULTI) SYSTEM (OPTION) Fig. 6

PULLEY SYSTEM Fig. 7

TENSION SYSTEM Fig. 8

CASE (TRANSMISSION/30) SYSTEM (SA540 TYPE) Fig. 9

CASE (TRANSMISSION/33) SYSTEM (SA350,550 TYPE) Fig. 10

CASE (TRANSMISSION/20) SYSTEM (SA340,530 TYPE) Fig. 11

MAIN SHAFT SYSTEM Fig. 12

COUNTER SHAFT SYSTEM Fig. 13

REDUCTION SHAFT SYSTEM Fig. 14

WHEEL SHAFT SYSTEM Fig. 15

SHAFT (BACK),SHIFTER SYSTEM (SA350,540,550 TYPE) Fig. 16

TUBE (SPACER) ,BOSS (FREE WHEEL) SYSTEM Fig. 17

FRAME (HANDLE) SYSTEM Fig. 18

BRACKET (HANDLE/30) SYSTEM (SA340,540 TYPE) Fig. 19

BRACKET (HANDLE/20) SYSTEM (SA530 TYPE) Fig. 20

BRACKET (HANDLE) SYSTEM (SA550 TYPE) Fig. 21

BRACKET (HANDLE) SYSTEM (SA350 TYPE) Fig. 22

HANDLE SYSTEM Fig. 23

HANDLE SYSTEM (SA550 TYPE) Fig. 24

LEVER (CLUTCH) SYSTEM (SA340,530,540 TYPE) Fig. 25

LEVER (CLUTCH) SYSTEM (SA350,550 TYPE) Fig. 26

ACCELERATOR SYSTEM Fig. 27

SHIFT (CHANGE) ,ARM SYSTEM (SA350,540,550 TYPE) Fig. 28

HOOD SYSTEM (SA530,540,550 TYPE) Fig. 29

7



8

FUEL TANK (30) SYSTEM (SA540,550 TYPE) Fig. 30

FUEL TANK (20) SYSTEM (SA530 TYPE) Fig. 31

COVER (BELT/30) SYSTEM (SA540 TYPE) Fig. 32

COVER (BELT/20) SYSTEM (SA530 TYPE) Fig. 33

COVER (BELT) SYSTEM (SA350,550 TYPE) Fig. 34

COVER (BELT) SYSTEM (SA340 TYPE) Fig. 35

FENDER SYSTEM Fig. 36

FENDER (SUB) SYSTEM (OPTION FOR SA350,550 TYPE) Fig. 37

ELECTORICAL SYSTEM .. . Fig. 38

ROTARY PIPE,DISC (SIDE) SYSTEM (SA340,540 TYPE) (OPTION) Fig. 39

TUBE (ROTARY) SYSTEM (SA530 TYPE) (OPTION) Fig. 40

WHEEL (FRONT) SYSTEM Fig. 41

LABEL (MODEL) SYSTEM Fig. 42

LABEL,MANUAL SYSTEM Fig. 43





9

FIG. 1 CYLINDER/CRANK CASE SYSTEM

2

18

8--r-----\

5

15-&f

5207-001

TYPE OF MODEL I c G
KEY PART CODE DESCRIPTION OTY FA76D T 0 R REMARKS

63X c L P

1 5145 - 011 - 111 - AX HEAD,CYLINDER 1 * 3145011111A
------------ ---------------- ~ ~ ~ ~ ~

2 5110 - 042 - 115 - XX GASKET/HEAD 1 * 110042115
-----_ .. _--_ .... -_ ..... _-------- --------- --_ .. ._-------------

3 5110-602-101 - XX GASKET,CHAMBER COVER 1 * 110602101
--------- .--------_.

4 5110 - 602 - 102 - XX GASKET 1 * 110602102
---------- . .. _----_.- ..._--------------------------------.-------- ----

5 5490 - 156 - 027 - XX COVER,CRANKCASE 1 * 490156027

6 51 45 - 01 4 - 21 1 - BX BEARING,PLAIN 1 * 3145014211B
---------- ------._.-._--_. -----_._---_ .._----------------------------- --._--------

*7 5491 - 082 - 090 - XX COVER/VALVE CHAMBER 1 491082090

8 5491 - 206 - 006 - XX CRANKCASE COMP 1 * 491206006

9 51 45 - 01 4 - 21 1 - BX BEARING,PLAIN 1 * 3145014211B
----------- ---------.--.-.- .... _---- ------ I~~~~~ ~~~

10 5145 - 954 - 165 - AX BOLT 1 * 3145954165A

11 5145-014-231 - AX SEAL,OIL 2 * 3145014231A

12 5921 - 432 - 193 - XX COLLP,R/6.3X12X14 4 * 921432193
I ~ -----------_ .... _-_.-

13 5921 - 502 - 239 - XX BOLT 4 * 921502239
~ ~ ~ I ~ ~

14 5186 - B06 - 12X - XX BOLT/M5X12 3 * 186B0612
.._-- ~~~~~.. ~~~~

15 51 86 - B06 - 22X - XX BOLT 5 * 186B0622

16 51 86 - G06 - 40X - XX BOLT/M6X40 4 * 186G0640
.~~~~~~~~ ~~~

17 5410 - B06 - OOX - XX WASHER/M6 5 * 410B0600
- ..._-------------------- ~~~~~~~~ ~

*18 5551 - A06 - 12X - XX PIN,DOWEL 2 551A0612

~ ... ~~ ~~

I.. . ~ ~ .. ~ ~ ~~~~~~

1~~~~~~~~~. ~



10

FIG. 2 PISTON/CRANK SHAFT SYSTEM

5207-002

3·4·5-+-----1l

B

9

H-lN
12

KEY PART CODE DESCRIPTION
TYPE OF MODEL

OTY FA76D
63X

leG
TOR
C L P

REMARKS

5145 - 013 - 111 - AX PISTON
......_---------------------._- .._-------

2 51 45 - 01 3 - 121 - AX PIN,PISTON
.. _------------------------.-- ..-.--------------_.

3 5145 - 983 - 010 - BX RING,PISTON SET
.. _-------------------.-.-------_.

4 5145 - 003 - 020 - AX RING PISTON 0.25
..... _---_._---------------------------- ..... _------_.- ..._--"------- -----.-.-._-----------_ ..

5 5145 - 003 - 030 - AX RING PISTON 0.50

6 5145 - 003 - 131 - AX PISTON 0.25
_ ... _------------------------------- --------------- .. __ ._-_ ..

7 5145 - 003 - 132 - AX PISTON 0.50
f····· .. ···· .

8 5130 - 372 - 265 - XX CRANKSHAFT
.. - .. - __ _-------------------- -._----

9 5145 - 013 - 240 - AX ROD,CONN
..... - _---------------------.--. __ .._---_ ..

10 51 45 - 01 3 - 245 - AX BOLT,CONN ROD

AR

AR

AR

AR

1
.................................

1

2

3145013111A

3145013121A

31459830108
II I I

3145003020A

3145003030A

3145003131A

3145003132A

130372265

3145013240A
........................................

3145013245A

11 5145 - 013 - 249 - AX ARM,SPLASH
........ . ..

12 5145-013-248-AX WASHER,LOCK
- .. __ .. _-----_._-_.._----------------------------

13 5145 - 01 3 - 122 - AX RING,SNAF
-----._.-._-------------- .. _-._-_._--

14 5922 - 002 - 032 - XX WASHER
.............

15 5180 - B06 - 18X - XX BOLT/M6X18

1
.................... ·1 .

1
..................................

2

1
.. ..

1

3145013249A

3145013248A

3145013122A

922002032

18080618

16 5511 - A04 - 25X - XX KEY 511A0425



11

FIG. 3 VALVE/CAM SHAFT SYSTEM

2-------j

5---

----5

r-----3

6

5207-003

KEY PART CODE DESCRIPTION
TYPE OF MODEL

QTY FA76D
63X

leG
TOR
C L P

REMARKS

3145012110A
f~~~~~~~+ + + I

120052072

3145012116A
1+ I

3145012211B
I~~~~~~~~ I I~~~~~~~~ I~~~~~ ~~

3145012113A

2

25

1 5145 - 012 - 1 10 - AX VALVE,INLET 1
.-.-- .. _--._----------------- . __ ._--------------_._-----

2 5120 - 052 - 072 - XX VALVE/EXHAUST 1
~ ~~~~~~~~~ ~~~~~~~~~~ ~~~~~~ ~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~ ~~~~~~~~~~~~~~~~~~ ~~~~~~~~~~~~~~~ ~ ~~~,~~~~~~~c ~~~~~

3 51 45 - 01 2 - 1 16 - AX SEAT,SPRING 2
------ --._------_ .. _----- -----_._---"------------- ----."-_._---_.._-- ---_._ ..._-------------

4 5145 - 012 - 21 1 - BX TAPPET
-------------_ ..----------------_ .._-"---------------- --._------_ ...

5145 - 012 - 113 - AX SPRING,VALVE

6

7

8

5491 - 182 - 052 - XX CAMSHAFT
.-.- ... _------------------_ . .. __ ._-------------- .. - .._---_._------_ ....

521 1 - 182 - 054 - XX DECDMPRESSOR
._------------------- ...._-----------.--.-----------------_ ... ----------.---------------

5920 - 432 - 105 - XX PIN

COMP

2

491182052
I~~~~~~~+ + + I

211182054

920432105

~~ .. ~~~~~~~ ~~~~ ~ ~~ ~ ~~



12

FIG. 4 OIL SYSTEM

3

5207-004

\.---2

\{ -'.>\Y-~--4

TYPE OF MODEL I c G
KEY PART CODE DESCRIPTION QTY FA76D T 0 R REMARKS

63X c L P

1 5110 - 092 - 432 - XX GASKET 2 * 110092432
-------- -------..........

2 5161 - 152 - 069 - XX GAUGE,OIL 2 * 161152069

3 5130-D10-14X-XX BOLT/Ml0X14 2 * 130D1014
...............

*4 5670 - 820 - 15X - XX a - RING 2 67082015

f·········

f········

I····· .. -------- I····· ..

f········

I·········· ..

........

f··

I



5207-005

FIG. 5

4

COOLING SYSTEM

o

2

13

TYPE OF MODEL I c G
KEY PART CODE DESCRIPTION QTY FA76D T 0 R REMARKS

63X c L P

1 5140 - 902- 026 - XJ COVER 1 * 140902026XJ

2 5145 - 011 - 632 - AX COVER.CYL. 1 * 3145011632A

3 5490 - 892 197 - XJ SHROUD/ENGINE 1 * 490892197XJ-
-- ..... _--- ---- -.-._-_ .. _----------- ~~~~~~~~ ~~~

*4 5590 - 412 - 080 - XX FAN 1 590412080
I ~~~ ~~~~ ~~

*5 5590 - 662 - 617 - XJ HOUSING/FAN 1 590662617XJ

6 5920 - 022 - 283 - XX BOLT 3 * 920022283
-----------._-----_. ..... _----------------- ~~~~~~~~ ~~~ ------- .~~~~~~.

7 5186 806 - lOX - XX BOLT/M6Xl0 4 * 18680610-

*
-_ ... - --------------- ~~~~~~. ~~

8 5241 - 805 - lOX - XX SCREW 1 24180510
---_ ....._---------------._--_ .. _----- --------------- - .. _-_ ........ _- .. ~ ~ ~ -------- I ~ ~ ~

--------- .. _-_ ....... - I~~~~~~ ~~~

I~~ ~~~~ ~~~ --.·'-" ___ '0- .. __ .........._--------- ~~~~~~~ ~~.

I~~~~~~·~~ ~~~ -_ ... _.. _------------- ~~~~~~~~ ~~

~~~~~~~~ ~~~

~~~~~~~~. ~~

~~~~~~~~ ~~ ~ ~ ~ ~



14

FIG. 6 3 ELECTRICAL SYSTEM

5207-006

w-# 1='~
1 13~_ /

/\/ ~,
~ ~ /

i
2 0-9

~7
KEY PART CODE DESCRIPTION

TYPE OF MODEL
ory FA76D

63X

leG
TOR
C L P

REMARKS

COMP

5110 - 442 - 067 - XX BRACKET
.._-----------------------. __ .. _--------

2 51 44 - AA8 - 465 - AX IGNITER

3 521 1 - 602 - 054 - XX CAP ASSY PLUG
----------- ------------------------- ------------------------------ -----------------------------------

4 5211 - 712 - 172 - XX COIL ASSY/IGNITION
f-------- --------------------------------------------------------------------- ---------------------

5 5211 -942-278-XX FLYWHEEL

110442067
--------- .. __ ._-_ .. _-_ .. -

3144AA8465A
--------------- ---._- ... ".- --_ .. __ .._------------_.

211602054

211712172

211942278

920382003

260112129

920372165
f-----f +-----+------------------------

920592156
f-----f 1--------------------------------

920702056

2

1

6 5260 - 1 12 - 129 - XX WIRE/LEAD 1
------------ ------------------------------ ---------------------------- ----------------------------------------------------

7 5920 - 372 - 165 - XX CLAMP 2 *
8 5920 - 382 - 003 - XX KEY

.. -_ _----"---------- -----.-._------_.

9 5920 - 592 - 156 - XX TUBE
----- .... - .... _---_ .. _----------------. __ .--_._----

10 5920 - 702 - 056 - XX PLUG/SPARK

11 5144 - 018 - 164 - 8X GROMMET 1
--_ ....._-------------------------------- ... - .... _--- --_._-_ .. _---------._-, ... _------------------------.- ..... _------ ---_._--------------------.-- .. __ .. _------_._---_._----

12 5920-712-113-XX GROMMET 1
--------------------------------------- ---------------------------- ----------------------------------

13 5131 - 805 - 1OX - XX BOLT/M5Xl0 1
1--------- ------------------- -------------------------

14 5131-805-20X-XX BOLT/M5X20 2
1--------- ---------------------------------------------

15 5234 - 805 - 14X - XX SCREW 2

31440181648
---------_._--------------_ ..

920712113

13180510

13180520

23480514

16 5315-G12-00X-XX NUT/M12
------

17 5411 - 812 - OOX - XX WASHER
--- --

315G1200

41181200
-------------+---------

-- -----

---------------------------------- ----

1- --.



~207-007

FIG. 7

8

~
/

10 ~20 II"

~ /.< \8: 22 ~ 12
15

CONTROL SYSTEM

f~
21

15

TYPE OF MODEL I c G
KEY PART CODE DESCRI PTION QTY FA76D T 0 R REMARKS

63X c L P

1 5145 ~ 875 - 337 - 8X BRACKET 1 * 31458753378

2 5132 - 362 - 075 - XX LEVER COMP 1 * 132362075
,~~~~~~~~ ---- .. -._._- ••• 0_" ____ ----------- ~~~~~~ ~~

*
~~~~~ .

3 5920 - 152 - 120 - XX NUT 1 920152120

4 5145 - 965 - 31 7 - AX SPRING 1 * 3145965317A
..... _-_ .. _-------- ~~~~~~ ~ ~~~~~~

5 5921 - 442 - 266 - XX SPRING 2 * 921442266

6 5214 - 804 - 08X ~ XX SCREW M4X8 1 * 21480408
---------- ---.-. __ ._------------_ ... -

*7 5214 - 804 - 20X - XX SCREW - PAN + - 2 21480420
----- .. _-_._--------- .

*8 5161 - 692 - 110 - XX LINK/CHOKE 1 161692110
.----_ .. ~~~~ ~~~~~~ -------- I~~~~~ ~~ ~ .~~ ~ ~.~~~~

9 5390 - 032 - 065 - XX ARM,PIVOT 1 * 390032065
-------------- f~~~~~~

10 5144 - 015 - 121 - 8X SLEEVE,GOVERNOR 1 * 31440151218

11 5145 - 995 - 231 - CX ROD/GOVERNOR 1 * 3145995231C

12 51 45 ~ 995 - 21 1 ~ 8X ARM/GOVERNOR 1 * 31459952118
.- .. ~ ~ ~ ---------- f ~ ~

13 5145 - 015 - 11 0 ~ AX GOVERNOR 1 * 3145015110A
I ~ ~ ~ ~ - .. - .......... _- ~~~~~~~.

*14 5920 - 022 - 269 - XX BOLT 1 920022269
I~~~~· ~~~ ~ ~ . ~ ~ ~

15 5920 - 151 - 193 - XX NUT 1 * 920151193

16 5144 - 015 - 135 - AX WASHER 1 * 3144015135A
I~~~~ ~~

*17 5920 - 712 - 126 - XX GROMMET 1 920712126
.. _-- .~~~~~~ .

18 51 45 - 01 5 - 31 4 - CX SPRING 1 * 3145015314C

*
~ ~

19 5145 - 995 - 232 - ex SPRING 1 3145995232C
---- - ~~~~~~~~ ~~

*20 5922 - 002 - 029 - XX WASHER 1 922002029

21 5186 - 806 - lOX - XX BOLT/M6X1O 1 * 18680610
~~~~~~~~.

*
.

22 5554 - A06 - OOX - XX PIN 1 554A0600
~~~~.~. ~~

... - .. I ~ ... ~



16

FIG. 8 CARBURETOR SYSTEM

~~127~130
J ~Oco~J. 28 31

~~~~

5207-008

%f----4
®1----17

TYPE OF MODEL I c G
KEY PART CODE DESCRIPTION OTY FA76D T 0 R REMARKS

63X c L P

1 5110 - 602 - 103 - XX GASKET/INSU LATOR 3 * 110602103
.........

2 5110 - 602 - 104 - XX GASKET/INTAKE PIPE 2 * 110602104

3 5150 - 032 - 331 - XX CARBURETOR ASSY 1 * 150032331
I· ....

*4 5144 - 996 - 159 - AX GASKET 1 3144996159A

5 5145 - 986 - 128 - AX GASKET 1 * 3145986128A

6 5144 - 996 - 1 14 - AX SCREW,PILOT 1 * 3144996114A
I··

*7 5160 - 202 - 076 - XX FLOAT CHAMBER ASSY 1 160202076
..

*8 5154 - 706 - 133 - AX SCREW,DRAIN 1 3154706133A

9 5131 - 226 - 116 - 00 SPRING 1 * 313122611600
........... . ....

10 5145 - 996 - 101 - AX VALVE THROTTLE 1 * 3145996101A

11 5145 - 956 - 122 - AX VALVE,NEEDLE 1 * 3145956122A

12 5145 - 956 - 126 - AX FLOAT 1 * 3145956126A
I···········

13 5144 - 996 - 142 - AX SHAFT,CHOKE 1 * 3144996142A

14 5145 - 996 - 139 - AX SHAFT/CARBURETOR 1 * 3145996139A

15 5145 - 966 - 102 - AX VALVE 1 * 3145966102A

16 5145 - 956 - 129 - AX NOZZLE/MAIN 1 * 3145956129A

17 5145 - 966 - 143 - AX BOLT 1 * 3145966143A

18 5145 - 726 - 137 - AX SCREW 1 3145726137A

19 5154 - 706 - 137 - AX SCREW 2 * 3154706137A
.. . +. . ..

20 5145 - 956 - 134 - AX GRIP 1 " 3145956134A

21 5144 - 996 - 127 - AX PIN,FLOAT 1 * 3144996127A

22 5920 - 632 - 234 - XX JET/MAIN 1 * 920632234

23 51 55 - 996 - 112 - AX JET,PILOT 1 * 3155996112A.....
24 5127 - 506 - 116 - 00 SPRING 1 * 312750611600

1

25 5158 - 256 - 1 16 - AX SPRING 1 * 3158256116A



FIG. 8 CARBURETOR SYSTEM

~fJ~130
J ~00~128 31

~ tr~~~

17

7

5207-008

~---4

~ 17

TYPE OF MODEL I C G
KEY PART CODE DESCRIPTION QTY FA76D T 0 R REMARKS

63X C L p

26 5214 - 804 - 1OX - XX SCREW 1 * 21480410

27 51 31 - 832 - 487 - XX PLATE 1 * 131832487
------------- --- ---~. ,-------------------- ~~~~~~~~

28 5145 - 996 - 182 - CX PIPE/INTAKE 1 * 3145996182C

29 5160 - 732 - 156 - XX INSULATOR 1 * 160732156
~~~~~~~~~~ ~~ ------,,""" .... _.. _---_ ..I~~~~ ~~

30 5145 - 996 - 181 - AX INSULATOR 1 * 3145996181A

31 5920 - 151 - 193 - XX NUT 2 * 920151193
I~~~~~~

*32 5171 - G06 - 22X - XX STUD 1 171G0622
----------._---_. . ~~~~~~ ~~

33 51 71 - G06 - 35X - XX STUD 1 * 171G0635

c~~~~~~~~~ ~~

I~~ ~~~ ~~

~ ..~~ ~~

.. ~

~~.~~~~

~~~~~~~

I ~ . . ~ ..



18

FIG. 9 AIR FILTER/MUFFLER SYSTEM

5207-009

13 4d 26

\J~ 1~
gA~~;"

12 2 21

14

TYPE OF MODEL I c G
KEY PART CODE DESCRIPTION OTY FA76D T 0 R REMARKS

63X c L P

1 5145-951 - 332 - AX GASKET 1 * 3145951332A
........ ... _-_ .... _-- ....... .. -. __ .- . .......

2 5155 - 047 - 447 - AX GASKET 2 * 3155047447A
--------------------- --.--.--_.-_ .. -- .... -_._-----_. ------ .........

3 51 10- 102 - 441 - 9H AIR FILTER ASSY 1 * 1101024419H
------------------- --.- ..._---------------- ------- ------- : .......

4 51 10- 1 12 - 235 - XX CASE/AIR FILTER 1 * 110112235

5 51 10- 122 - 326 - 9H CAP 1 * 1101223269H

6 5560 - 31 2 - 262 - XX LABEL 1 * 560312262
c········ ------ -------------- -------------- ---.- ....... _-_ .. -_ ... .._---- ._--- ...... -_ ..... ---_._----_ .. _- -_ ......_--_ ...... - .. - ....._---_ ..... _-_ ..

7 5145 - 031 - 312 - AX ELEMENT/AIR FILTER 1 * 3145031312A

8 5145-031 - 313 - AX ELEMENT/AIR FILTER 1 * 3145031313A
c·········· -------------------- ----------- ----- - ....... __ ..... ............._-_.

9 5110 - 602 - 024 - XX GASKET/AIR FILTER 1 • 110602024
•...........

10 5110 - 602 - 100 - XX GASKET/MUFFLER 1 * 110602100

11 5131 - 832 - 485 - XX PLATE 1 * 131832485
............ ---------------------------------------- .. -- ......... ... __ ...... __ ._-----_ ..._-----------------.-.- ........ - ........... ........... ..... .........

12 5160 - 602 - 170 - XX PIPE/INTAKE 1 * 160602170
---- ---------------- ------ ..........

13 5144 - 01 1 - 341 - AX PIPE 1 * 3144011341A
... ---------- ---------- --- ------- ..... - .......... ..._._._._----------------------- .. -.-- ... - ......... - .................. ....... ................ .- ...... -.- ..... .... . ........ - ...... - ... - .............. - .. -

14 5490 - 702 - 629 - 9Y MUFFLER CaMP 1 * 4907026299Y
I··········· ..... ................ ....... ...........- ... ......- .............................

15 5491 - 072- 134 - 9X COVER/EXHAUST PIPE 1 * 4910721349X

16 5127 - 691 - 533- BX ELBOW 1 * 31276915338

17 5144 - 131 - 316 - AX BOLT 2 * 3144131316A
---- ...... - ......................... ......... ............. ................ ....... ........ ....... ......... _...._...

18 5920 - 092 - 322 - XX SCREW 2 * 920092322

19 5136 - 791 - 532 - 00 CLIP 1 * 313679153200
...... ...

20 5920 - 492 - 097 - XX SEAL OIL 1 * 920492097

21 5921 - 502- 120 - XX BOLT 2 * 921502120

22 5110 - R06 - 08X - XX BOLT M6X8 4 * 110R0608
- ....... - ..... _.. -

23 5171 - G06- 16X - XX STUD 2 * 171G0616

24 531 1 - B06 - OOX - XX NUT/M6 3 * 31180600
------- .......

25 5410 - B06 - OOX - XX WASHER/M6 4 * 41080600



FIG. 9 AIR FILTER/MUFFLER SYSTEM

5

19

5207-009

13 4d 26

\J~ '. ~.
9-D~bx ,
I~r~ 17

12 2 21

3

KEY PART CODE DESCRIPTION
TYPE OF MODEL

QTY FA76D
63X

leG
TOR
C L P

REMARi<S

26 5702 - A07 - 100 - OX TUBE 7Xl0Xl000

~~~ ~~~ ~~~~~~~~ ~ ~~~~~ ~ ~~~~ ~~~

~ ~ ~ ~ ~~~ ~ ~ ~~~ ~ ~ ~ ~ ~

c~~~~~~ ~~~

j~~~~~~~~ +~~~~~~~~ + .~.

~~~~ ~~~

702A071 000

I ~~~ ~ ~ ~ ~ ~ ~~ ~ ~~ ~ ~ ~~~~ ~ ~ ~ ~ ~ ~ ~.~ ~ ~ ~~ ~ ~ ~~ ~~ ~~ ~ ~ ~ ~~ ~ ~.~. I····~ ~ ~ ~ ~ ~~ ~ ~. ~ ~~ ~ ~ ~ ~~~ ~ ~ ~~ ~~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ + I~ ~. .. .~. ··1 ~ ~ ~ ~ ~ ~~. ~ ~ ~ ~ ~ ~ ~ III+·~ ~ ~~ ~ ~ ~ ~ .. ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~ ~~ ~~ ~ ~ ~ ~ ~ ~. . .. I

.~~~~~~~~~~~ ~~~

f~~~ ~~ ~ ~~

.... ~ ~~~~~~~ ~ ~~~ ~~~~~~~ ~~~.

f~~·~~·~· I·· ~~~~~~~~~~ ~~~~.~~~ ~~~~~~~~~~~~~~~~~~~~~~ 1 I·~~~~~~~ +~~~~~~.~. + .. ~~.



20

FIG. 10 FUEL FILTER SYSTEM

lfS
<::Qr-12

7 cL

5 __"§f:} ~ 9

3~ '~~

2-Q

,-8

~10

o

11

5207-010

6

TYPE OF MODEL I c G
KEY PART CODE DESCRIPTION OTY FA76D T 0 R REMARKS

63X c L P

1 5510 - 232 - 131 - XX TAP ASSY 1 * 510232131
f- ----

2 5136 - 506 - 518 - 02 GASKET 1 * 313650651802
!-- ---- ...

3 5490 - 192 - 095 - XX FI LTER/FUEL 1 * 490192095

4 5510 - 362 - 063 - XX POT,FILTER 1 * 510362063

5 5136 - 506 - 517 - 00 SCREW 1 * 313650651700

6 5136 - 506 - 522 - 00 NUT,RING 1 * 313650652200
.....

7 5136 - 506 - 512 - 00 O-RING 1 * 313650651200
------------------- --._--_. 1--·--

8 5136 - 506 - 527 - 00 NUT 1 * 313650652700

9 5136 - 791 - 532 - 00 CLIP 2 * 313679153200
--- 1-- ._._.

10 5920 - 372 - 100 - XX CLAMP 1 * 920372100

11 5920 - 592 - 224 - XX TUBE 1 * 920592224

12 5410 - 810 - OOX - XX WASHER/M10 1 * 41081000

13 5705 - A04 - 100 - OX TUBE,BRAID/L = 205 1 * 705A041 000
.... -

------ ----.---

...

... . ----

.. ··-1·-



FIG. 11 STARTER SYSTEM
21

5207-011

B 7

4 5

~
14

9

TYPE OF MODEL I c G
KEY PART CODE DESCRIPTION QTY FA76D T 0 R REMARKS

63X c L P

1 5490 - 882 - 421 - XN STARTER/RECOI L 1 * 490882421 XN

2 5144 - 013 - 445 - AX PAWL 1 * 3144013445A

3 5144 - 013 - 449 - AX RETAINER 1 * 3144013449A
~~~~~~ ~~ ---- - - - - - - - - - - - - - - - - - - ." .. ~ . - - - - - - - - - - - - - -- ~~~~~~~ ----- ~ ~ ~ f ~ ~

4 5209 - 921 - 49X - NX CASE,RECOIL STARTER 1 * 320992149XN
-.- ... - .. _---------------------_.-- ............ ~ ~ ~ ~ ----

5 5460 - 752 - 059 - XX GRIP RECOIL STARTER 1 * 460752059

6 5145 - 763 - 441 - AX REEL 1 * 3145763441A

*
---------- ------ ~~~~~~ ------ I~~~~~~~~

7 5145 - V 13 - 453 - AX ROPE/4Xl120 1 3145V13453A

8 51 45 - 01 3 - 447 - AX BOLT 1 * 3145013447A

*
... --. ~ ~ ~ ~~~~~~~ ~~~~~~~ ------- ~~~~~~~ ~~~

9 5920 - 222 - 248 - XX WASHER 1 920222248
I~~~~~~~~ ~~ _._--------------------._ ...... _-_. __ ._-------- ~~~~~~~. ---- . ~ .

10 51 44 - 01 3 - 444 - AX SPRING,RETURN 1 * 3144013444A

11 5144 - 01 3 - 446 - AX SPRING 1 * 3144013446A
~~~~~~~~ ~~ ..

12 5145 - V13 - 452 - AX SPRING,RECOIL 1 * 3145V13452A

*
.

13 5490 - 802 - 139 - XX PULLEY 1 490802139
i ~ .~~~~~

*
-.- .. -. .. I ~ .

14 5921 - 502 - 211 - XX BOLT/6X8 3 921502211

I·· ....

.. ~

! ~ ~ ~ ~ .



22

FIG. 12 LABEL

5207-012

KEY PART CODE DESCRIPTION QTY
TYPE OF MODEL

FA76D
63X

leG
TOR
C L P

REMARKS

1 5560 - 312 - 458 - XX LABEL/MANUAL
I·········· .

560312458

I·· .

.. ..

.....



5207-013

KEY PART CODE

FIG. 13

DESCRIPTION

TOOL

3

TYPE OF MODEL
OTY FA76D

63X

leG
TOR
C L P

23

REMARKS

2

3

~~~~~~~~ ~ ~~~

~~~~ ~~~

.~~~~~~ ~

5144 - 060 - 931 - AX WRENCH.SOKET
-----------.---------------------- -----------------._---_._--------------

5921 - 102 - 098 - XX TOOL,WRENCH
-- ... ------------- -------_._--------------._._-------------

5151 - 200 - 945 - 00 BAR

3144060931A
.. _--_._---------------

921102098

315120094500

~~ ~~~ ~~~~~~~ ~~~~~~~ ~~.. ~~~; ~~~~~ .. ~~~~~~~~.~~~~~~.~~~~~~~~~~~~~~~~~~~~~~~~~~~ I

. ~ .. .





FIG. 1 CYLINDER/CRANK CASE SYSTEM
25

5208-001

KEY PART CODE DESCRIPTION
TYPE OF MODEL leG

nTY FEX91 G FEX91 G TOR
3X 4X C L P

REMARKS

2

1 5110 - 042 - 113 - XX GASKET/HEAD
-----_._---_ ... _----_._-------_._-------------

2 5110 - 082 - 092 - XX HEAD/CYLINDER COMP
.--_._------------_._---_._----------------------------

3 5110 - 222 - 065 - 9H CASE/ROCKER
--- .._-.--_._----------- ------------------ -----_._---_ .. _-_._--_._-_._--

4 5110- 602 - 044 - XX GASKET
-------_._------------------------------------------------------- ----_._----------_.- _.. __ ... _-_._------_._---_ .. _---- -----------------

5 5110 - 602 - 291 - XX GASKET,ROCKER CASE

* * 110042113

110082092
._-----------------------

1102220659H

110602044
-- ._---------------------------_.-

110602291

6 5140 - 692 - 080 - XX
---------------------------------------------------------------_.

7 5490 - 156 - 103 - XX
.__ ._------_._------

8 5491 - 202 - 241 - XX
------------------------ --------_._--.-------------------------

9 5146 - 214 - 166 - AX

10 5920 - 431 - 037 - XX

BREATHER

COVER,CRANKCASE

CRANKCASE

BOLT

PIN

COMP
------------------- ---------------------

*
2

140692080

490156103
~ _. ~ _. -_. -------- .------ -------------- --------- --- --.. -- - -- .--------.----------_.

491202241

3146214166A
1+ I

920431037

11 5136 - 504 - 231 - 00 SEAL,OIL
-_._---_. __ ._--------------_._--------------------------------.--_._----_._----------------

12 5130-G06-30X-XX BOLT/M6X30

13 5130-T08-45X-XX BOLT
-----._--._--------------------_._---- ----------------------------------------------.- .. -----------------_._----

14 5187 - J06 - 14X - XX BOLT
---------- ---------------- -----------------.---------------------_._-

15 5410- 806 - OOX - XX WASHER/M6

2
. - -.~" --_.- -_. ----

7

4

4

313650423100

130G0630

130T0845

187J0614
-"_ .. _.. __ ._--_._._--_._------_._------

41080600

16 5551 - A06 - 12X - XX PIN,DOWEL 2
-------------------------------------------------------------------------------------------- --------- ----------------------------------------- ---------

17 5601 - A62 - 04X - XX BEARING,RB/6204 3

f--- --- --------------------------

1- - ----

551A0612
._.---------------------------- -

601 A6204



26

FIG. 2 PISTON/CRANK SHAFT SYSTEM

}1----1---.4 ·5

5208-002

8

6---j~-----{rr

7~-

~--10----

(J-11

KEY PART CODE DESCRI PTION
TYPE OF MODEL leG

QTY FEX91 G FEX91 G TOR
3X 4X C L P

REMARKS

5130-012-132-XX PISTON * 130012132
. __ _--_._-----_. __ .. __ _--_._------ ---- - _-- - __ _-- _._------------------- -- ---------- ------.-._-. __ .- _ _-_._-_ .._-----

2 5130 - 292 - 116 - XX PISTON L = 0.5 AR 130292116
---------------- ---- - ---_.--_ __ ------_._---_._--------- -_ _._._--------------- -.- .. -.--_. __ ._-_ _--_ _-_._-_ _._ _----_ .. _-- . __ _------ ._ _._._._._._------_ .. _-----------------_.

3 5130 - 021 - 005 - XX PIN PISTON 130021005
------------------------------------------------- .. -- .. -.--.-.- ..._._.---_. _._---------------- ------------------------------------_.------._. __ . __.. _._ .. _... _.-._- .. _... _.. _--._ ... __ .- ... _ .... --_ ... __ .._ ... _._--- ... _._._ .... _... __ . __ .... _.. -

4 5130 - 086 - 027 - XX RING/PISTON 130086027
------------------------------ ---_.----_.------_._-_._--_ .. ------------_._---- ------_._-----_._--------- ----.- .... _._-_._----_. __ ._._--_._._-------_. __ ._._._--_._--_._._---------------_. __ .

5 5130 - 252 - 096 - XX RING PISTON L = 0.5 AR 130252096

6 51 32 - 51 6 - 045 - XX ROD ASSY CONNECTIONG 1 13251 6045
.. __ . __ .. __ ._-_.- -------_._----------------------------- .... _. __ ._---_.----------- ------------------------_.-- ._-_._--_._._._------_._-- ._-_._---_._-_._----- -_._------------_._._-------

7 5921 - 502 - 122 - XX BOLT,CONNECTING ROD 2 921502122
--------------------------_._._--_._-- _.._-----------------------.----_ .. _._--- - ---._-----_.---_ .. --_ .._-----. __ ._ .. _--_. __ .._----_._.-----.---_.--_ .._-_ .._-_._---_._--_._------_._----- _.. _------_._--_ ..-

8 5491 - 196 - 122 - XX CAMSHAFT ASSY 491196122
_._---_ .. _--_._._-------_._---_ .. _... _---- ._-- _ .._---------.- .._..-._----_._------_._---- -----_._. __ ._-------------- --_ ...-.-.-. __ .. _-------_.--_._-- ... --._-. __ .-_._._._- ..__ ._--- ---_._-_._._._-------_._ ... _._-_ .. __ ._-

9 5590 - 562 - 862 - XX GEAR/HELICAL 590562862
----------------------_ .. _--------------------------.----_._--._-_._-------------------------_._---_. __ .. - ----------.-- ... _--. __ ._._._-----------_._--_. __ ._._.------_._._----_._---------- ._._----_._._----------_._---_.

10 5920 - 382 - 093 - XX KEY * 920382093

11 5920 - 360 - 03X - XX RING SNAP 2
f +~~~~~~~ +~~~~~~~~~~~~~~ I ~~~~~~ ~~~~~~~+~~~ ~

92036003

~~~~~~~ ~~~~~~~~~~~~~~~~ ~~~ ~~~~ ~~~~~~~~~~~~~~~~~~ ~~~~~~~~ ~~~~~~~~~~~~~~~~~ ~~~~~~~~~~~~~~~~ ~~~~~~~ ~~~~~~~~ I~ ~~~~~ ~~~

f~~~~~~~ f~~~~~~ ~~~~~~~~ I~~~~~~ ~~~

~~~ ~~~~~~~ ~~~~~~ ~~~ ~~~~~~~ ~~~ ~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~ ~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~ ~~~~~~~~~~~~~~~~~~ ~~~~~ ~~~ ~~~ .~~~~~~~. ~~

I-~~~~~ ~~

II + I~~~~~ ~~~ ~~~~ ~~~ ~~~~~~ ~~~~~~~~~~~~~~~~~~~~~~~~~~ ..



FIG. 3 VALVE/CAM SHAFT SYSTEM
27

5208-003

19

~
~"

~ 16
18

10

9

®---14

14---@ r15

15---0

4~.~4,-;:'
'0

,,---i t- i7

0-6

7
7

TYPE OF MODEL I c G
KEY PART CODE DESCRIPTION OTY FEX91 G FEX91 G T 0 R REMARKS

3X 4X C L P

1 5120 - 042 - 098 - XX VALVE/INTAKE 1 * * 120042098
"-------- ------------- .. ---_ ..... _---_._------- ,..... ----- ..... ... _-- --"----" . ......

2 5120 - 052- 087 - XX VALVE/EXHAUST 1 * * 120052087
.. -- ...... .. ...

* *
-----------.--.--.-- .. _- ------

3 5120 - 092 - 062 - XX RETAINER - VALVESPRING 2 120092062
f· .. · .... ·

* *
.. --------------. __ .._------"

4 5120 - 162 - 059 - XX ARM/ROCKER 2 120162059
f· ..........

5 5120 - 322 - 064 - XX TAPPET 2 * * 120322064

6 5130 - 702- 083 - XX GUIDE 1 * * 130702083
I ........ · ..· -_._---------

7 5131 162 - 072 - XX ROD/PUSH 2 * * 131162072-
--------------------------- ......__ .. _------ ----- ........ ------

* *
.-.- ..._--------- --_ .._------------ .. -._------

8 5490 - 782 - 064 - XX SPRING - ENGINE VALVE 2 490782064
c· .. · ...... ------------ ---._-_ ..... _. __ .. --.-._--- -_ ... _-------_ .. _-------._---------

9 5491 186 - 075 - XX CAMSHAFT COMP 1 * * 491186075-
....... ------------------------.------------

10 521 1 - 182 - 080 - XX DECOMPRESSOR 1 * * 211182080

11 5920 - 432- 122 - XX PIN 1 * * 920432122

12 5920 - 432 - 130 - XX PIN 2 * * 920432130
.... __ ......._-_._------------ ..

13 5921 - 442- 049 - XX SPRING 1 * * 921442049
---------_ .. _--_ ..

14 5920 - 152 - 240 - XX NUT,6MM 2 * * 920152240

* *
...... ....... .......

15 5920 ~ 152 - 253 - XX NUT 2 920152253

16 5920 - 222 - 001 - XX WASHER 1 * * 920222001
I .... ··· .............. .... ." -- ....... ...... _..

17 5921 - 502- 198 - XX BOLT 2 * * 921502198
I· .... ·· .. .. ...................

18 5183 - B08 - 25X - XX BOLT/M8X25 1 * * 183B0825
.........

* *
................... _._._--_._------------.-- ..

19 5511 - A05 - 25X - XX KEY 1 511A0525
........

"'0- I·· ....

... - .......... ••• 0.0 •••• ......... ._---_ . ......



28

FIG. 4 OIL SYSTEM

5208-004

KEY PART CODE

.......--'r---3

DESCRIPTION

If
4

TYPE OF MODEL leG
nTY FEX91 G FEX91 G TC 0L R

3X 4X P

2

REMARKS

5110- 092 - 175 - XX GASKET
------------------------------------------------------------------------

2 5131-832-467-XX PLATE
-----------------_._---- ------ ...------------------- --------------------------------------

3 5161-152-091-XX CAP/OILFILLER
-------------------------------------------------------------- ------------------------------------.--._.-.--------_. -------------------_.

4 5920 - 092 - 308 - XX SCREW
--------------------------------------------------------------

5 5920 - 552 - 064 - XX 0 - RING

6 5920 - 662 - 203 - XX PLUG

2 * *

2

2

2

110092175

131832467
-----------------".-------------------

161152091

920092308
--------------------------_ .. _----------

920552064

920662203

-------------------------- ----------------------- ------------------ ----------------------------------- --------------- ------------ ---------1------

---



29

FIG. 5 COOLING SYSTEM (1)

4

J

520B-005A

KEY PART CODE DESCRIPTION
TYPE OF MODEL leG

QTY FEX91 G FEX91 G TOR
3X 4X C L P

REMARKS

5

1 5490- 892 - 362 - 9H SHROUD/ENGINE
-----------------------------------------------------.- - _._.- ._------------

2 5490 - 892 - 363 - 9H SHROUD/ENGINE
.._------_._._-------_._--------------- -----------------------_.

3 5590 - 412 - 070 - XX FAN
_.... ------ .. ----------------------------------------------

4 5590 - 662 - 618 - XJ HOUSING/FAN
--_._------------------------------------- _---- .._--------- -----------------_._-

5920 - 022 - 283 - XX BOLT 3

490B923629H
-----------------------

4908923639H
------- ------------------------

590412070
----------- ---------------------------

590662618XJ
- -------------------

920022283

920151193

922002035
------------------------

130B0608
------------------------ -----------------------------

130B0816

1

1

6

1

6

7

5920 - 151 - 193 - XX NUT
---------------------------------------------------_ .. - ----_ ..._---------------------------------------

5922 - 002 - 035 - XX WASHER
-------------------------------------------_ .. _- ------------------_ ..... _-

8 5130 - B06 - 08X - XX BOLT/M6X8
-----_._---------------------------- -_... -_._---------------------------------------

9 5130 - BOB ~ 16X - XX BOLT/M8X16

·························1········



30

FIG. 6- COOLING SYSTEM (2)

4

52GB-OOBB

3

5

)~

r r
6 6

2

KEY PART CODE DESCRIPTION
TYPE OF MODEL

OTY FEX91G FEX91G
3X 4X

leG
TOR
C L P

REMARKS

5490 - 892 - 347- 9H SHROUD/ENGINE 1 4908923479H
... __ ._-------------------_._-----_._. ---------._.--._ .... _--------------_ .. _._ .. --_._--_._.-------------- ._._----------_._------------------_._------_._-----------------

2 5490 ~ 892 - 351 - 9H SHROUD/ENGINE 1 4908923519H
-----------------------_._--------_ .._-_._. -----"----------"- ------------.- _. --_._------------- --------------------- .. _--_ - _. __ .. - - __ _-------------- ----_ .. _------------------------

3 5590 - 412 - 070 - XX FAN 1 * 590412070
"._-_.- ..._---_._---------------_ .. __ ._. ---------- -----------.----------------------------------- _._-------------------_._------ _._---------------- ---------_ .._-----------------_ .. __ ..

4 5590 - 662 - 631 - XJ HOUSING/FAN 1 * 590662631 XJ
- --------------------------_ .._-_.-- ---------------------.-----------------_._--------_._.. ---_._--_.--_._- -----_._------_ .. _------_._------_._------_ .._....

5 5920 - 022 - 283 - XX BOLT 3 920022283

6 5130'--- B06 - 08X - XX BOLT/M6X8 8

!~~~~~~~~ ~~~ ~ ~~~ ~ -~-~~ -~~~~~~~~~~~~~~~~~~-

I~~~~~~~~~ ~~~~~~ ~ ~~~~~~~~~~~~~-~~~~~~~~~~-

~~~~~~~~

~ ~~ ~ ~~~~~~~ ~~~~~~~ ~~~ ~~

~~~-~~~ ~~~ ~-+~~~

130B0608



FIG, 7 ELECTRICAL SYSTEM
31

5208--COE

12

14 eP
P

5

9

11 >
2 -

19 ~//

1 )2
9

21

TYPE OF MODEL I c G
KEY PART CODE DESCRIPTION QTY FEX91 G FEX91 G T 0 R REMARKS

3X 4X C L P

1 511 0 ~ 462 ~ 142 - XX BRACKET 1 * * 110462142
....... . ...

* *
...

2 5211 - 192 ~ 139 - XX IGNITER 1 211192139
- -- --- ........ -----

3 521 1 ~ 302 - 066 - XX CAP,SPARK PLUG 1 * * 211302066

4 5172 - 708 ~ 41 9 ~ AX SPRING 1 * * 3172708419A
........

* *5 521 1 - 712 - 188 - XX IGNITION COIL ASSY 1 211712188

6 521 1 - 942 - 246 - XX FLYWHEEL COMP 1 * * 211942246

7 5260 - 1 12 - 112 - XX WIRE 1 * 260112112
- ------_ .............._------ - ----------- ........ -----

*8 5260 - 1 12 - 287 - XX WIRE/LEAD 1 260112287
......

* *9 5920 - 092 - 166 - XX SCREW 3 920092166
.... ......

10 5144 - 01 3 - 482 ~ AX WASHER 1 * * 3144013482A

11 5158 - 016 - 625 - AX WASHER 1 * * 3158016625A

*
... .. ... .....

12 5920 - 372 - 165 - XX CLAMP 1 920372165

13 5920 - 382 - 077 - XX KEY 1 * * 920382077

14 5920 - 592 ~ 156 - XX TUBE 1 * 920592156
... . .. . ...

15 5920 - 701 - 167 - XX PLUG 1 * * 920701167

16 5920 - 712 - 135 - XX GROMMET 1 * * 920712135

17 5921 -702 - 062 - XX CLAMP 1 * * 921702062
r·· .... '

* *18 5130 - 860 - 25X - XX BOLT 2 13086025

* *
...

19 5242 - 804 - 1OX - XX BOLT 1 24280410
..

* *20 5314 - G14 - OOX - XX NUT 1 314G1400

21 5260 - 1 12 - 270 - XX WIRE/LEAD 1 * 260112270

22 5920 - 372 - 171 - XX CLAMP 1 * 920372171

r

... ... .. . ..



5,31

CONTROL SYSTEM
~16

~~1.-:S~" E

L~~K 11

I
I /0~ I I 32 13, r)'I~ e'~

I 14 ,,1:\~
o Q

29 ~ ( 10

~~ 17,33
27 cfi/ '-------.------'
19

8FIG.
32

520H07

TYPE OF MODEL I c G
KEY PART CODE DESCRIPTION QTY FEX91G FEX91 G T 0 R REMARKS

3X 4X C L P

1 5110 - 482 - 023 - XX BRACKET 1 * 110482023
._-_ .. _..... -.-- .... __ ..

2 5161 - 692 - 116 - XX LINK/CHOKE 1 * 161692116

3 5390 - 032 - 074 - XX ARM/PIVOT 1 * * 390032074
I ~~~~~~

* *4 5391 - 292 - 052 - XX SPRING/GOVERNOR 1 391292052
--.- ....... - .... __ ............ .... - ... - ~ ~ ~

5 5391 - 802 - 792 - XX PANEL/CONTROL ASSY 1 * 391802792

6 5131 - 682 - 349 - XX LEVER 1 * 131682349

7 5131 -832-371 - XX PLATE 1 * * 131832371

8 5592 - 262 - 252 - XX PANEL/CONTROL 1 * * 592262252
!~~~~~~~~~ ~~ ............... - ...... ... --_. __ ..._--_. __ .......... _-_ .. _------------------------- ------- ~~~~~ .

*9 5144 - 015 - 385 - AX NUT 1 * 3144015385A
.. ~~~~~~~~~~~ ~~ ~ ~ ~ ~~~~~~~~ ~~~ .................. __ ... __ ..._-_ .. _-_ ..

10 5920 - 152 - 120 - XX NUT 1 * * 920152120

11 5144 - 015 - 383 - AX WASHER 1 * * 3144015383A
~ ~ ~ ~ ~ ~

12 5920 - 262 - 304 - XX SPACER 1 * * 920262304
.......... ---_ .............__ ._--_ . .._-_. __ ......... _-_._. __ ._--------------------------------------------- I~~~~~~~ ..... I ~ ~

13 5144-015-388-AX SPRING 1 * * 3144015388A

14 5921 - 442 - 266 - XX SPRING 2 * * 921442266
I ~ ....... _-----_ ...

15 5921 - 442 - 270 - XX SPRING 1 * * 921442270

16 5921 - 502 - 227 - XX BOLT 2 * * 921502227
...... _-_ ..

17 5214 - 804 - 08X - XX SCREW M4X8 1 * 21480408

18 51 44 - 0 15 - 12 1 - 8X SLEEVE,GOVERNOR 1 * * 31440151218
I~ ~~~~ ~~~ ~.~~ .~~~.~.~

* *19 5490 - 462 - 098 - XX ROD/GOVERNOR 1 490462098
I ~~~~.~~ ~ .~~~~~

* *20 5491 - 032 - 124 - XX ARM/GOVERNOR 1 491032124

21 5491 - 102 - 076 - XX GOVERNOR - ASSY 1 * * 491102076
~ ~ .

22 5920 - 022 - 269 - XX BOLT 1 * * 920022269
~~ ~ ~~~~~~~ . . ~ ~ . ~ .

23 5920 - 092 - 308 - XX SCREW 2 * 920092308

24 5920 - 151 - 193 - XX NUT 1 * * 920151193

25 5144 - 01 5 - 135 - AX WASHER 1 * ::: 3144015135A



FIG. 8 CONTROL SYSTEM
33

~16

~~~'~'H"e
I /0 ~I I 32 13

'I ~r~~ ~~ 7 15

1~ I ~(\~ 12

lID ~ ~",
29 /I ( 10

~
"c;{ 17,33

27--~ '-------r-----~

19

5,31

5208-007

KEY PART CODE DESCRIPTION
TYPE OF MODEL leG

QTY FEX91G FEX91G T
C

0L Rp3X 4X
REMARKS

920712126
---------_ ... __ ._-------

3144995232A
~~~~~~ ~ ~ ~ ~~~~~~~+~~~ ~~

922002029

13080612

554A0600
--------_.- .. _.---_._---_ ..

*

1

2

1

GROMMET

SPRING,L1NK

WASHER

BOLT/M6X12

PIN

26 5920 - 712 - 126 - XX
f~~~~~~~~~~ ~~~

27 5144 - 995 - 232 - AX
I~~~~~~~~~~~ ~~~

28 5922 - 002 - 029 - XX

29 5130 - 806 - 12X - XX

30 5554 - A06 - OOX - XX

391802779
~~~.~. ~... ~~~~~ ~+~~~ ~~

131682330

21480414

ASSYPANEL/CONTROL

LEVER

1
~~ ~~ ~~ ~~ ~~ ~~ ~~~~ ~~~ ~~ ~~ ~~ ~~ ~~ ~~ ~ ~ ~ ~~ ~~~~~ ~~ ~~~ ~~ ~~ ~~ ~~~~~ ~~~~ ~~~~~~~ ~~~ ~ ~~ ~~~~~~ ~ ~~~~~ ~ ~~~~ ~ ~~ ~~~ -- ~~ ~ ~~~ ~~ ~~~ ~~ ~~~ ~ ~~ ~~~ ~ ~ ~~ ~~ ~ ~~

5214 - 804 - 14X - XX SCREW

31 5391 - 802 - 779 - XX

32 5131 - 682 - 330 - XX

33

~~~~~~~~~~~~~~~~~ ~~ ~~~~~~~~~~~~~ ~~~~~~~ ~~~~~~~+~~~~~ ~~~

~~~~ ~~ ~~~~ ~~ ~~~~~~~~~~~~~~~ ~ ~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~

~~~~~~ ~ ~ ~ ~ ~~~~~~~ ~~.~~~~~~~ ~ ~ ~~~ ~~ ~ ~~ ~~~~~~~~ ~~ ~~~~~ ~

,~~~~~~~~ ~~~ I +~~~~~~~ +~~~~~~~~ ~~ ~~ ~.~~~~

I·~~~~~~ +~~~~~~~ I~~~~~~~ ~~~~~~~. ~~



34

5208-C08

FIG. 9

15

CARBURETOR SYSTEM

22,2

I
@-14

KEY PART CODE DESCRIPTION
TYPE OF MODEL leG

OTY FEX91 G FEX91 G TOR
3X 4X C L P

REMARKS

1 5110 - 602 ~ 051 - XX GASKET/CARBURETOR 3
-----_. -- ------------_ __ ._--------.--------

2 5150 - 032 - 336 - XX CARBURETOR ASSY 1
-------------._._------------

3 5110-092-919-XX GASKET
------------- --------_ _._ _ _-------------------- .. - _.. -----------------.------ - _ - .

4 5161-832~001-XX FLOAT ASSY *

110602051
------------ ------1----- -------.- .

150032336

5 5161 - 842 - 002 - XX CHAMBER FLOAT ASSY
---------------

110092919

161832001
---.- .. -._ ..-----------

161842002

ASSY

ASSY

6 5230 - 132 - 053 - XX SCREW ASSY
f---------·- --------.- -.-------------------............ -----------.- .

7 5161 ~852-012-XX VALVE/THROTTLE ASSY *
f----------- ------------- .. -.- .. - ---------------.---- .. - .

8 5161 - 862 ~ 012 - XX VALVE/CHOKE ASSY
I···· ..

9 5230 - 132 - 054 - XX SCREW
------

10 5230 - 132 - 055 ~ XX SCREW

230132053
. ----- ---_._---------- ------ .. -- _ .

161852012

161862012
-------.-.- - --.--.--- .. -- ..--- ----------

230132054
....................._,----_.

230132055

11 5491 ~ 21 2 - 163 - XX

12 5920 - 632 - 208 - XX
. __ .. _-------

13 5920 - 642 - 092 - XX
---------

14 5921 -502-274-XX

15 5160-602-160-XX

NOZZLE/MAIN

JET/MAIN

JET/PILOT

BOLT

PIPE/INTAKE

491212163

920632208
------ ------------- ----- --- _ .

920642092

921502274
------------- ----._ .. _-_ .. _- -_ .. _-_ ... _-_._-------------_ .. -

160602160

16 5160-732-156-XX

17 5920-151 ~ 193-XX

185951-156-812-00

19 5921 - 902 - 105 - XX
-----_.-

20 5172 - G06 ~ 18X - XX

21
-- ---

22

23

5172-G06~73X-XX

5150 - 032 - 342 - XX

5161 - 862 - 0 11 ~ XX

INSULATOR

NUT

CLAMP

TUBE

STUD M6X18

STUD BOLT

CARBURETOR

VALVE/CHOKE

2

1

1

2

2

ASSY 1

ASSY

160732156
III I

920151193
II I ---------- .. - .

395115681200
--------- -------1--------

921902105
............... ----- -------- ------------- .. - .

172G0618

172G0673
-- ..._------------_ ...

150032342

161862011
11-------1 - I 1---11-·-····-··-······-·······

I 1------ - --- .. - ---- ----···-1· --- -- .. -- - ------ --. --- .. ···1



52G8-GG9A

FIG. 10 AIR FILTER/MUFFLER SYSTEM (1)
35

KEY PART CODE DESCRIPTION
TYPE OF MODEL leG

OTY FEX91G FEX91G TOR
3X 4X C L P

REMARKS

1
.............

1

131832527
1+ I······················ .

110602037
........................

110602049

5110- 102 - 459 - XX FILTER ASSY AIR
---------- ------------------- ...._------_._------_ ..

2 5110-112-241-XX CASE/AIRFILTER
----_ .. _----------------------------------------._-_ .. --_ ..

3 5110- 122 - 325 - XX CAP,AIR FILTER 1
................................................. .................................•... . .

4 5110-132-132-XX ELEMENT/AIRFILTER 1
..................................................................................................................................................

5 5110-132-133-XX ELEMENT/AIRFILTER 1

6 51 10 - 602 - 037 - XX GASKET/MUFFLER
..._----------------------------_."._------_ .. _------- -----

7 5110 - 602 - 049 - XX GASKET/AIR FILTER
.-.----_ .... _------------_ .. __ ._---------------------- ----------------.-_._--------_._----

8 5131 - 832 - 527 - XX PLATE
_....._---_._--------------------------------- .. - ..... ------------------ ..._-----------------------------.--.---_.-._---_ ..... --_ ..

9 51 80 - 492 - 220 - XX PIPE/EXHAUST
. _----------_._------ -----------------------------._------_._-----------

10 5180 - 772 - 100 - 9X ARRESTER SPARK
...............

110102459

110112241

110122325

110132132

110132133

180492220

1807721009X

11 5144 - 011 - 341 - AX PIPE 1
..................................•.....•...........•........................................•...................................................

12 5490 - 702 - 580 - 9Y MUFFLER COMP 1
.......... . .

13 5144-053-091-BX SCREW 4
..................

14 5920-151-193-XX NUT 2
...................................................................................................................................................

15 5921 - 502 - 226 - XX BOLT 2

16 5921 -902-043-XX TUBE 1

17 5110 - R06 - 08X - XX BOLT M6X8 4
................................................................................................................................................

18 5130-B08-12X-XX BOLT 1
..............................................................................................................................................

19 5171-G06-16X-XX STUD 2
..........................................................................................

20 5311 - R06 - OOX - XX NUT/M6 2

3144011341A
1·······++ + I

4907025809Y

3144053091B

920151193
1·······++ j I

921502226

921902043

110R0608
1····++ + I

130B0812

171G0616

311R0600

. .

21 5411 - F05 - OOX - XX WASHER
I·········································· .

22 5461 - F06 - OOX - XX WASHER/M6

2

2

411F0500

461 F0600
································1····················· ··1 + + +······1 1·······1·········································· I

......



36

5208-009B

FiG. 11

22

~/
I
12

2

AIR FILTER/MUFFLER SYSTEM (2)

TYPE OF MODEL I c G
KEY PART CODE DESCRIPTION QTY FEX91 G FEX91 G T 0 R REMARKS

3X 4X C L P

1 5110- 102 - 459 - XX FILTER ASSY AIR 1 * 110102459

2 51 10 - 112 - 241 - XX CASE/AIR FILTER 1 * 110112241

3 51 10- 122 - 325 - XX CAP,AIR FILTER 1 * 110122325
----- ------ ~~~~~~~~. ~~~

4 5110- 132 - 132 - XX ELEMENT/AIR FILTER 1 * 110132132

5 51 10 - 132 - 133 - XX ELEMENT/AIR FILTER 1 * 110132133

6 51 10 - 122 - 304 - XX CAP 1 * 110122304
I . ~ . . ~ ~

7 5110 - 602 - 037 - XX GASKET/MUFFLER 1 * 110602037

*
~ . ~

8 51 10 - 602 - 049 - XX GASKET/AIR FILTER 1 110602049

9 5131 - 832 - 527 - XX PLATE 1 * 131832527

10 5180 - 492 - 220 - XX PIPE/EXHAUST 1 * 180492220

11 5180 - 772 - 096 - XX ARRESTER/SPARK 1 * 180772096

12 5144 - 01 1 - 341 - AX PIPE 1 * 3144011341A
, . . ~

13 5490 - 702 - 585 - XX MUFFLER CaMP 1 * 490702585
I ~ .

14 5491 - 062 - 506 - XX COVER/MUFFLER 1 * 491062506
. ~ ~

*15 5491 - 062 - 509 - XX COVER/MUFFLER 1 491062509

16 5591 - 562 - 242 - XX PIPE/TAIL 1 * 591562242

17 5920 - 092 - 307 - XX SCREW 7 * 920092307

18 5920 - 092 - 322 - XX SCREW 6 * 920092322

19 5920 - 151 - 193 - XX NUT 2 * 920151193

20 5921 - 442 - 297 - XX SPRING 1 * 921442297

21 5921 - 502 - 226 - XX BOLT 2 * 921502226
I

22 5921 - 902 - 043 - XX TUBE 1 * 921902043

23 5130 - B08 - 16X - XX BOLT/M8X16 1 * 13080816

24 5171 - G06 - 16X - XX STUD 2 * 171G0616
.

25 531 1 - R06 - OOX - XX NUT/M6 2 311R0600



FIG. 11 AIR FILTER/MUFFLER SYSTEM (2)
37

5208-009B

TYPE OF MODEL i c G
KEY PART CODE DESCRIPTION OTY FEX91G FEX91 G T 0 R REMARKS

3X 4X C L p

26 5411 - F05 - OOX - XX WASHER 2 * 411F0500
....

*27 5461 - F06 - OOX - XX WASHER/M6 2 461 F0600

f······ ..

.....

..

... ...... .. . ...

....

I·····

...



38

FIG. 12 FUEL FILTER SYSTEM (1)

52GB-OlGA

KEY PART CODE DESCRIPTION
TYPE OF MODEL leG

QTY FEX91G FEX91G TOR
3X 4X C L P

REMARKS

1 5110 - 472 - 073 - XX BRACKET
...........

2 5510 - 232 - 131 - XX TAP
.........

3 5136 - 506 - 518 - 02 GASKET

4 5490 - 192 - 095 - XX FILTER/FUEL

5 5510-362-063-XX POT,FILTER

ASSY

110472073
----------------------

510232131
-- .. ---._._-------------_._------ ------------------------

313650651802
--._-_.-.-._-_._---------

490192095
... -----... -_._-------------------------------_._-------------

510362063

I····· I················

6 5136 - 506 - 517 - 00 SCREW 1
f··········· .

7 5136 - 506 - 522 - 00 NUT,RING 1
f·········

85136-506-512-00 a-RING 1
I···········

9 5136 - 506 - 527 - 00 NUT 1

10 51 17 - 026 - 812 - AX CLIP 2

313650651700
- -- __ ._----------------- -------

313650652200

313650651200
---_._-----_._-----------------------

313650652700
---------_ .. -_._-----_ .. __ .. _-_ .. _----------_._-----

3117026812A

11 5921 - 702 - 043 - XX

12 5921 - 902 - 096 - XX

13 5921 - 902 - 158 - XX
...........

14 5130 - B05 - 08X - XX

15 541 0 - B10 - OOX - XX

f·········

! .

•........

.

CLAMP

TUBE 4X8X160

TUBE

BOLT

WASHER/Ml0

1
. ······1········

2

1

921702043

921902096
--_ ... _-----_ ..... _---_._------------------------

921902158

13080508
f·····+ + j .

41081000

.............. 1+········ ·1············+ I········ .

. .



5208~010B

FIG. 13

~
~~i5

i4--@J :

i3-=-©

FUEL FILTER SYSTEM (2)
39

TYPE OF MODEL I c G
KEY PART CODE DESCRIPTION OTY FEX91 G FEX91 G T 0 R REMARKS

3X 4X C L P

1 5110 - 472 - 073 - XX BRACKET 1 * 110472073
" .. ---- ----_._------ ...._--_._----------_._-------_ ..._---------"

*2 5205 - 222 - 09X - NX BRACKET/TAN K 1 320522209XN

3 5158 - 01 6 - 661 - FX FILHR,FUEL 1 * 3158016661F

4 5510 - 012 - 254 - XN FUEL TANK COMP 1 * 510012254XN
--- ------ ----------------------------_ .. _--------------------------_. -------- ------------ -------_._-_._--_._--_ ..... _-_ .. _-----

5 5510 - 232- 131 - XX TAP ASSY 1 * 510232131

6 5136 - 506 - 518 - 02 GASKET 1 * 313650651802
----- -- ..... -_._-_ ....._._--_ .. _--- ._-_._--_ ..

7 5490 - 192 - 095 - XX FILTER/FUEL 1 * 490192095
------ ----

8 5510 - 362 - 063 - XX POT,FILTER 1 * 510362063
.... _---_ ... _._-"----_.- ------------ ----

9 5136 - 506 - 517 - 00 SCREW 1 * 313650651700
...... _---- ------------------------------------------_._--_ ..

10 5136 - 506 - 522 - 00 NUT,RING 1 * 313650652200

11 5136 - 506 - 512 - 00 O-RING 1 * 313650651200
---_._- ----------------------------------------------------------_.

12 551 0 - 482 - 055 - XX CAP TANK 1 * 510482055

13 51 58 - 016 - 643 - BX GASKET 1 * 3158016643B

14 5144 - 016 - 732 - AX SCREW 2 * 3144016732A
._-----_ .... ._._ ........... _-----_._-------_._--_._------_._---_.--------_. -_. __ .- ---- --------------------------------------------- ---- ------- --

15 5158 - 016 - 644 - AX SPRING 1 * 3158016644A

16 5520 - 052 - 072 - XX GAUGE,FUEL 1 * 520052072

17 5158-016-577-AX SCREW 2 * 3158016577A
--- - - -

18 5136 - 506 - 527 - 00 NUT 1 * 313650652700
--_._._-_.- ----_. __ .. _-_._._---_._._._----------------_._-

19 51 17 - 026 - 81 2 - AX CLIP 2 * 3117026812A
._-_._._._ . .. _._ .. _.. __ ._._--_ .. _._---_ .. _._-------------------_.--------

20 51 66 - 776 - 81 2 - AX CLIP 2 * 3166776812A

21 5921 - 702 - 067 - XX CLAMP 1 * 921702067

22 5921 - 902 - 095 - XX TUBE/6X 1OX200 1 * 921902095

23 5921 - 902 - 096 - XX TUBE 4X8X160 1 * 921902096
f------- --

24 5130 - B05 - 08X - XX BOLT 2 * 130B0508

25 5130 - B08 - 18X - XX BOLT 4 * 130B0818
--....----



40

52G8-010B

FIG. 13

~
~~15

14--® ~

13-=-<9

FUEL

2

FILTER SYSTEM

r 17

t"
(2)

11

6

TYPE OF MODEL I c G
KEY PART CODE DESCRIPTION QTY FEX91G FEX91G T 0 R REMARKS

3X 4X C L p

26 5187 - J06- 14X - XX BOLT 4 * 187J0614
.... -------_ .. _--_.

27 541 0 - B10 - OOX - XX WASHER/Ml0 1 * 410B1000
...

..

......... - -". .... . ........

......... ....... ...... - ..... _--

.... ----------- -- --- ... _.. __ ...... _....

c________
......

.

-. I

I-

..

..

,-



41

FIG. 14 STARTER SYSTEM

13

5208-011

KEY PART CODE DESCRIPTION
TYPE OF MODEL leG

QTY FEX91G FEX91 G TOR
3X 4X C L P

REMARKS

490802163

490882419XN

130702084

131652082

320992249XN
~~~~~ ~~~~~~ ~ ~

----------------- ----------_._--------

1 *
----_._------------

1 *
2

1 5490 - 802 - 163 - XX PULLEY/STARTING
c ~~ ~~ ~ ~ ~ ~ ~ ~ ~ ~ ~~ ~ ~~ ~ ~~~~~~~~ ~~ ~ ~~~~~~~~ ~~~~~~ ~~~~~~~~~~~~~~~~ ~~ ~~~~ ~~~ ~~ ~~~~~~~~~ ~~~~~ ~~~

2 5490 - 882 - 419 - XN STARTER RECOIL
... __ . __ . __ ._--- -------------------------------------------------------. ------ --_._---------------_._-------- --_ .. __ -

3 5130-702-084-XX GUIDE
.. -_._ .. _._-----_._ .. __ ._._ .. _.. _--_._------_._-_._-_.-

4 5131 - 652 - 082 - XX PAWL,RECOIL STARTER
...... -._-_._ .... -. __ ._-_._------_._-_._---_._._----_ .. --_ ...

5 5209 - 922 - 49X - NX CASE,RECOIL STARTER

3136013454B
...._._ ....._-_ ..

591012086
.. _ _._ _- _ _ - _----_._--_._----_._ ..

591062119
..................- _._ _-_. __ ._-_._ __ . __ ._--_._---------------------

920092311
----- -------- ... _---._ .. -.- .. -._-

920332160

6 51 36 - 013 - 454 - BX HANDLE 1
~~~~ ~~~~~~~~ ~~~~~~~ ~~~ ~~~~~~~~ ~~ ~~~~~~~~~~~ ~~~~~~~~~~~~~ ~~~ ~~~~~~~~~~~~~ ~~~~~~~~~~~~~~~~~ ~ ~~~~~ ~~~~~ ~~~ ~ ~~~~~~~ ~~~~~~~~~~~~~~~~~ ~ ~~~~~~~~~~

7 5591 - 012 - 086 - XX REEL,RECOIL STARTER 1
~~~~ ~~ ~~~~~~~~~~ ~ ~~~~~~~~~~~~ ~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~ .. ~ ~~~~~~~~~~~~~~~~~~~~

8 5591 - 062 - 119 - XX ROPE 4X1500 1
--_."---_.- ...._---_._------------------------------------------------------ ------------_._------ ------_. __ ._----------_._--------

9 5920 - 092 - 311 - XX SCREW 1
-- --------- .. _------_._------ ---_ ... __ ._--_._-----------------------.-.-.-.-._-----------------------------_._-- ------_._-----_._-------------------------------------------

lD 5920 - 332 - 160 - XX RING/SNAP

11 5921 - 442 - 177 - XX SPRING,RETURN
c~~~~~~~ ~~ ~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~ ~ ~ ~~~ ~ ~~~~~~~~~~~~~~~~~~~~~~~~~

12 5921 - 442 - 272 - XX SPRING

13 5130 - B06 - 08X - XX BOLT/M6X8

2

1

3

921442177

921442272
...... _ _._----------- --------------_._._-------------- ----_._--_._._----

130B0608

~~~~~~ ~~ ~~ ~~ ~~~~~~ ~~~ ~ ~~~~ ~~~~~~~~~~~~~~~~ ~~~~~~~ ~~

I I~~~~~~· ~~~~~~~~~~~~~~~~~ .. ~~~~~~~~~~~~~ ~~~~~~~~~~~~~~~~~. ~I~~~~~~~~~~~~~~~~~~~~~~~~~~ ~ ~~ .. ~~~~~~~~~~~~~~~~~~~ ~

I~~~~~ ~~ ~ ~~~~~~~~~~~ ~~ ~~~~~~ ~~~~~ ~~~~~~~~~~~~~~~~~~~~~~~ ~~ ~~ ~~~~~~~~~~~~~~~~~~~~~~~~~~~~~ ~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~ ~~~~~~~~ ~~~~~~~~~~~~~~~~

,~~~~~~~~~

~ ~ ~



42

FIG. 15 LABEL

2

I

1

5208-012

KEY PART CODE DESCRIPTION
TYPE OF MODEL leG

QTY FEX91G FEX91G T 0L Rp3X 4X C
REMARKS

1 5560 - 312 - 458 - XX LABEL/MANUAL
---------.-_ ... _-----_ ... _-_._-----_._------_._-------_.- .._---- .

2 5560 - 302 - 423 - XX LABEL

...............................................

_..... - ...

.......

560312458
'1+ I

560302423

. .

........



FIG. 16 TOOL
3

4

43

520HI3

2

5

TYPE OF MODEL [ C G
KEY PART CODE DESCRIPTION QTY FEX91G FEX91 G T 0 R REMARKS

3X 4X C L P

1 5921 102 - 098 - XX TOOL,WRENCH 1 * 921102098-
------- ------ ------- .. - ... _--_ ... _-------------_.

2 5151 - 200 - 945 00 BAR 1 * 315120094500-

3 51 19 - 200 - 900 - AX TOOL KIT 1 * 3119200900A
~~~~~~~~~~ ~~~ -- .. - .. --.". _.... _- ...... _- .. _-- .. -_._-_._-----

4 5921 - 072 - 057 - XX TOOL DRIVER 1 * 921072057

5 5144 - 900 - 931 - AX WRENCH,SOCKET 1 * 3144900931A

I~~~~~~~~ ~~~ -----.------._.-----_ .. _-------

I ~ ~ ~

I~~~~~~~~~~ ~~ ----- -----_ .. --------_. __ .._---------------------- .. -._---

~ ~ ~ ~ ~ ....... ~~~~~~ ~~

I~~~~~ ~

, ~~~~~~~~~~~ ~ ~ ~ ~ ~ ~ ~

~~~~~~~~ ~~~

-.'0.'.- I ~ ~

... _-_ .. - ....... _--.-

I ~ ~

I~~ ~~~~~ ~~







45

FIG. 1 FRAME (FRONT) ,BUMPER SYSTEM

Option

lIOS-IOI

KEY PART CODE DESCRIPTION
TYPE OF MODEL leG

OTY f------,---.-------,-----,,-----,-----1 TOR
SA340 SA350 SA530 SA540 SA550 C L P

REMARKS

---------------------- ---------------------------------------------- -------------------------------1------

2

1108-101-001-10 FRAME/FRONT/LH
------------------_._----_._--------------------._----.-----_.-.-_ .._------_._-

2 1108-101-002-10 FRAME/FRONT/RH
---------------- --------._--_.----- ---------------------------------------.------_._----- .. _--------------

3 V201-260-805-50 BOLT/M 8X55 3
- .._-- ..-.-._---------------------- -_._------------- ---------------------.---.--._-------------

4 V363-260-008-00 NUT, LOCK/M8 3 *
------------------- ---------------------------.-._-------------------------

5 V411-260-008-00 WASHER, PL/M 8
-------------------+-----

6 1108-101-003-10 FRAME/FRONT/LH
--------------------------------------.----------- -_._-----------------------------------------------_ .. ------------------------------------------- -.- - .

7 1108-101-004-10 FRAME/FRONT/RH
......................_------------------------- .. -- _. __ ._------------------------------ - - _ _.

8 V201-260-805-50 BOLT/M 8X55 3
------------------------------- _ - _.. __ ._-----------------------.-- - ---- ------------------------------- --.---.--.--.- -- - -._---

9 V363-260-008-00 NUT, LOCK/M8 3
....._ _--------------- ------.--- - __ ._-------------------.--.--- _..

10 V411-260-008-00 WASHER, PL/M 8 2
T

T

T

T

TT

T

11 1108-111 -230-00 BUMPER/FRONT SET 1 T

;2- -V2()l~26()-8()5~50-B-OLT/M-iix55-2--tT .....y .··t ... ··1
--------------------.-.-.-- --.- - _--------------------.- _ _-. __ .

13 V363-260-008-00 NUT, LOCK/M8 2 T
._------ --------- ------ .

14 V411-260-008-00 WASHER, PL/M 8

------

---------- - ---------------------------------------------------------------------

f------------

f--------- -



46

FIG. 2 HITCH (FRONT/SA350) SYSTEM
(OPTION FOR SA340,530,540 TYPE)

1108-112

KEY PART CODE DESCRIPTION
T Y P E 0 FM 0 DEL leG

nTY f----,-------r--~-~--~-_l TOR
SA340 SA350 SA530 SA540 SA550 C L P

REMARKS

1 T T T

2 --T -------------------f-----Y
1108-112-210-00 HITCH/FRONTCOMP

2 V201-260-805-50 BOLT/M 8X55
-----.-.-._"--- .. __ .. _-_._----- --------------------------_..

3 V411-260-008-00 WASHER, PL/M 8
----------------.-- ...._-------- ----------._------- ..._----_._----------

4 V363-260-008-00 NUT, LOCK/M8
---------------- .. - _------------------_._----

5 1108-112-220-00 STANDCOMP

2 T --­

2 --T--

1--t ----

------f --T

-------r ----------T

-r --------Y

T T

T

T

----r -----Y­

r-----r
----T---

6 1329-106-001-00 SPRING, STAND
.. _-----------------_... ----------------------

7 3560-302-002-00 PIN, NARROW STOPPER
--8\f500~162~-50i~-50-- -P-I N,-SPLIT/2.5X15---------------T --

._---------_ .. _-"------------------- -------------

9 V411-260-008-00 WASHER, PL/M 8
-_ ...._-_ .._-"-----"----------.---- ..-._---

10 W201-260-803-00 BOLT

11 V304-260-008-00 NUT /M 8 2 T
-------- ----------------------------------------- ----------------------------------------1------

T T

--------------------------------------------1------ ---



FIG. 3

~ Engine parts

,'1

&-8
I

ENGINE SYSTEM

Q.--.- Engine parts

~

cl-13
I

12 .

~
~>h]1!'

/:/'/ "'
~/~,/ ~ --~ ff'''~
~/,"(lJI!'Q,'~.16CSA340tJ!o 350) ,-, I~

I, /n ~ ®..-. ,'C ,,/
:: " / g ll/ r: -lJ
L.---1 J~?' --!!-- -- "I ~-6' ,-

1~2 . ;;·-'0
::,/"" 1-1

~~4CSA340 . 350)

Except SA530 ~a
15 (SA340 0 350)

47

TYPE OF MO DEL I c G
KEY PART CODE DESCRIPTION QTY T 0 R REMARKS

SA340 SA350 SA530 SA540 SA550 c L P

1 1108-121-001-00 PLATE/I/16X32 4 *
----------- ---------.-.--- ----_.

2 V201-460-804-00 BOLT/M 8X40 4 *
---_ .. ---- ----------

3 V363-260-008-00 NUT, LOCK/M8 2 *
I············ ..

4 V411-260-008-00 WASHER, PL/M 8 2 *
.. _----- - ------ -------- ------

5 V40H 60-008-00 WASHER, SP/M 8 2 *
6 1108-121-240-00 HOLDER/ENGINE COMP 1 *

----- ... --.- - ... _-- .... _._-- C" .-.--.--------

7 1108-121-210-00 COVER/MUFFLER COMP 1 *
............. ..... _------ I .. ------_. _.----

8 V411-260-006-00 WASHER / M6 4 *
.............

*9 1396-121-001-00 PLATE 4 *
---_ ... _---- -------- ----- -------

*
----------- ._----" --------- _.---_ . . _----

10 V201-460-804-00 BOLT/M 8X40 4 *
11 V363-260-008-00 NUT, LOCK/M8 4 * *

---- .. __ ._-

12 1108-121-250-00 COVER/MUFFLER/3 COMP 1 * *
*

---- _._--- ------- --------. ... --_ ..

13 V411-260-006-00 WASHER / M6 4 *
* *

--- .. _-_ .. __.. --- - ..._-_._-

14 1396-121-001-00 PLATE 4

15 V201-460-804-00 BOLT/M 8X40 4 * *
16 V363-260-008-00 NUT, LOCK/M8 4 * *

--.- ... __ .. _-------------.- ..... -- ,....

.........

----- ...... _._-------------.- .... ........ ...._... -

- ... ....... _._------ ......

.. ........

f - -.- ...... ....... ...... _-,.......
I 1



48

lJ08-l3OE

KEY PART CODE

FIG. 4

SA350·550

DESCRIPTION

HITCH (REAR) SYSTEM

SA340· 530·540

TYPE OF MODEL leGory f----r---~-~-_____,~-~-___j TOR
SA340 SA350 SA530 SA540 SA550 C L P

REMARKS

1 1108-130-230-10
f------------

2 V201-260-806-00
f----------

3 V363-260-008-00
f-----------

4 V411-260-008-00

5 1108-130-240-10

6 V201-260-806-00

7 V363-260-008-00

8 V411-260-008-00

f-----------

HI TCH/REAR/E COMP 1
---------------.-.-.- .. __ ._--------------

BOLT/M 8X60 2
--_ ..__ ..._--------------------------.-------_ ..-

NUT, LOCK/M8 2 *
WASHER, PL/M 8 2

HI TCH/REAR/E COMP 1

BOLT/M 8X60 2
._----_ .. _---------- -----------------------------------.-._-----------

NUT, LOCK/M8 2

WASHER, PL/M 8 2

------------ ---- --1---+ f-f

1- J-------------------------- I --------------------------- ---- .. ----------+--- -

1------- .. -------- I -------------------···-··-···········-·------1---

j----f-----------I----- 1-------1---------

. -----



FIG. 5 BAR(DEPTH)SYSTEM(OPTION FOR SA350 AND SA550 TYPE)
49

Il08-J3IC

7

1
4

2

o
o
o
o

TYPE OF MODEL I C G
KEY PART CODE DESCRIPTION OTY T 0 R REMARKS

SA340 SA350 SA530 SA540 SA550 c L P

1 1108-131-240-00 SUPPORT/BAR/DEPTH 1 * T * * T
------- .......

2 1108-131-002-00 BAR/DEPTH/E 1 * r * * T

* T *
---- ····r

3 3670-423-001-00 PIN/10X31 1 *
I············ ---- ....... ----- .. .....

4 1305-931-003-00 PIN, HAIR 1 * r * * ·r
"--"+.. ·····r ········r

5 V201-261-005-00 BOLT 2 * * *
6 V304-260-010-00 NUT 2 * T * * T

* r *
... .. y

7 1390-931-200-00 PIN ASSY 1 *
I·· .. -._ .. I········ T T8 1305-931-003-00 PIN, HAIR 1 * * *
I······· ..

I

,.....

------ I······ I··

....... I·

1 1

.. I



50

FIG. 6 HITCH (CULTI) SYSTEM (OPTION)

2

1

6

KEY PART CODE DESCRIPTION
TYPE OF MODEL leG

QTY I----,-----,---,-------,----r----l TOR
SA340 SA350 SA530 SA540 SA550 C L P

REMARKS

T T T T T
---f --- - -----1 ----- ---------------- -_.... --_ .. __ ..._---- ------- .. ---- ---...-------

T

1108-131-260-00 HITCH/CULTIVATION

2 8057-007-000-00 HITCH/CALTI
3 V201-261-004-50BOLT/M10X45--------- 2 f ----of ---t --- --of --r -- ------
4\1:Z01~:Z6()-()()4~OO- BOLT/MioX4-0:Z 1 - --t ---Tt -of --- -------- -------1 --

5 V305-260-010-00 NUT/Ml 0 4 1 -- --t--t-Ir

6 1390-931-200-00 PIN ASSY T T T T T

7 1305-931-003-00 PIN, HA IR- f ------ t -- ------ T- ---T--- --r-----

c------- ---- --- ---------------------------------------------------------------------------

1 ----------------------- 1----- ---------------------------------------------------------------------------------------------- ----------------------------------------- ---------------------------

-------- ----------------------- --------------------------------------- --------------

------ - -------- ---------- -------------- ---- ---------------------------------------------------------------------------------------------------------------------------------------------------------------- - -

--------------------------- -------------------------------------------------- ------------------------------------------------------------------------------- -------------------

----



FIG. 7 PULLEY SYSTEM
51

11

1108-2013

KEY PART CODE DESCRIPTION

7

10

SA340 . 350 . 550

TYPE OF MODEL leG
QTY 1-----,---,-----,---,-----,----1 TOR

SA340 SA350 SA530 SA540 SA550 C L P
REMARKS

1108-201-006-00 PULLEY/V2A050A068
._-----_._---------_ ... _-----------_._----_ .. _-------- -----_._--------_ ...

2 1108-201-007-00 PULLEY/V2A125A110
-------------------------------------------------------------------------------------------------------------------"-"--------

3 1305-701-006-00 WASHER, SPROKET

4 V21 0-260-602-00 BOLT, SEMS (S)

5 1108-201-008-00 VBELT/VA029

6 1108-201-012-00 PULLEY/V2B062B078
............

7 1108-201-220-00 PULLEY/V2Bl17Bl05
--------_._---_._------_._--_._---- ----_._-----------------------------------

8 1305-701-006-00 WASHER, SPROKET
--------------------------------

9 V210-260-602-00 BOLT, SEMS (S)

10 1108-201-013-00 VBELT/VB030

--------------------- ---------

*

. .....

••........•.....•.... f···························· I

.............................

11 1108-201-001-00 PULLEY/VB072
-------------------------------------

12 1108-201-230-00 PULLEY/VB070 COMP
...... __ .. ---- _. __ .-._-_ .._---_ .. __ . __ ._-----------_._-------------_._-_._-------

13 1305-701-006-00 WASHER, SPROKET
._---_ _. __ - .. - -.- _ - ._ _ _ _.. _. __ _._ _--

14 V210-260-602-00 BOLT, SEMS (S)
----- .. - - .._._--- -- - _ ..

15 1108-201-003-00 VBELT/VB027

f············

·1······················ 1



52

FIG. 8 TENSION SYSTEM

1108-202

6
I 5 7

~~ . 4

1~
.~~

SA540 3

SA340 . 350 • 550

TYPE OF MODEL I c G
KEY PART CODE DESCRIPTION QTY T 0 R REMARKS

SA340 SA350 SA530 SA540 SA550 c L P

1 1108-202-200-10 ARM/TENSION/A COMP 1 *
2 3737-313-005-00 PULLEY, TENS ION/45AS 1 *

..

3 V704-140-015-00 RING, SNAP/15 C 1 *
4 1108-202-001-00 BOLT/M08X110 1 *

............ -- ... _...

5 V411-260-008-00 WASHER, PL/M 8 1 *
6 V363-260-008-00 NUT, LOCK/M8 1 *

------- ._---- --

7 1104-202-004-00 SPRING/HT024 1 *
8 1108-202-210-10 ARM/TENSION/B COMP 1 *
9 1108-202-220-00 PULLEY/43X44 ASSY 1 *

-------

10 V704-140-015-00 RING, SNAP/15 C 2 *
11 1108-202-001-00 BOLT/M08X110 1 *
12 V411-260-008-00 WASHER, PL/M 8 1 *

1-----

13 V363-260-008-00 NUT, LOCK/M8 1 *
---------

14 1104-202-004-00 SPRING/HT024 1 *
15 1108-202-230-10 ARM/TENSION/C 1 • * *
16 1108-202-220-00 PULLEY/43X44 ASSY 1 * * *

I

17 V704-140-015-00 RING, SNAP/15 C 2 * * *
--

18 1108-202-001-00 BOLT/M08X110 1 * * *
---

* * *
-I

19 V411-260-008-00 WASHER, PL/M 8 1
! ..

20 V363-260-008-00 NUT, LOCK/M8 1 * * *
21 1104-202-004-00 SPRING/HT024 1 * * *

I .. .... ........

_._ .. -

..



FIG.

~NI I
9

13

9

3

CASE(TRANSMISSION/30)SYSTEM(SA540 TYPE)

8

53

TYPE OF MODEL I c G
KEY PART CODE DESCRIPTION OTY T 0 R REMARKS

SA340 SA350 SA530 SA540 SA550 c L P

1 1108-216-001-00 CASE/TRANSMISSION/LH 1 *
.............. ----- I········

2 1108-216-002-00 CASE/TRANSMISSION/RH 1 *
3 1108-216-006-00 COVER/CASE 2 *
4 1105-216-005-00 BOLT 1 *
5 V720-101-900-80 O-RING/P 8 1 *
6 1337-216-012-00 PLUG, OIL 1 *

.......

7 V720-102-401-80 0-RING/P18 1 *
-"--- ......

8 3737-234-005-00 CAP/32 3 *
I··········· - .._--

*9 V201-260-805-00 BOLT/M 8X50 4
I··· .... ..... ..

10 V201-260-803-00 BOLT/M 8X30 2 *
11 V201-260-805-50 BOLT/M 8X55 1 *

......

*12 V304-260-008-00 NUT/M 8 7

13 V411-260-008-00 WASHER, PL/M 8 6 *
14 V401-160-008-00 WASHER, SP/M 8 7 *

...I· ...

15 1108-216-003-00 GUARD 2 *

..... + .. ---- .. 1

.......

i

... .... .....

1 I . ..

..



54

FIG. 10 CASE (TRANSMI SS ION/33) SYSTEM (SA350, 550 TYPE)

8

.~

~
9

13

1108-2161\

3

KEY PART CODE DESCRIPTION
TYPE OF MODEL leG

QTY f----,----r--~.___--=-,---r__-----j TOR
SA340 SA350 SA530 SA540 SA550 C L P

REMARKS

1 11 08-216-001-00
•...........

2 1108-216-002-00

3 1108-216-006-00

4 1105-216-005-00

5 V720-101-900-80

6 1337-216-012-00

7 V720-1 02-401-80

8 3737-234-005-00

9 V201-260-805-00
...........

10 V201-260-803-00

11 V201-260-805-50
1·········------·-· -

12 V304-260-008-00

13 V411-260-008-00

14 V401-160-008-00
1----------

15 1108-216-003-00

16 1103-216-002-10
1----- --

17 V120-365-002-50
-------

18 V301-260-005-00
--------

CASE/TRANSMISSION/LH
-------------------------.- ...---------------------

CASE/TRANSMISSION/RH 1
--------------------.--------._----------_ ...

COVER/CASE 2
-- _ _._ _._-_ .. __ ._-----------

BOLT 1

O-RING/P 8 1

PLUG, OIL
-------------------.- _---_._------

0-RING/P18

CAP/32 2
-------- .._----_ .. _.. _ -_ _---------

BOLT/M 8X50 4
1 ---- +

BOLT/M 8X30 2

BOLT/M 8X55 1
-------._--.--_._------_._-----------------------------.

NUT/M 8 7
j.--- -------f----------·--· --- --- .- -.---- .. -----. --.-- .. - .. -. - -

WASHER, PL/M 8 6
j-----------f

WASHER, SP/M 8 7

GUARD 2

SHAFTCAP/42X50 1

SCREW/M5X25 1
···-----1---

NUT/M 5 1
····_----------------·_···_············-1-----

------_ .. _ _------

....... - --.-.--.----- -------·-1-----

-----_ .. _ _ _-- -------- .--.-.



FI G. 11
55

CASE (TRANSMISS ION/20) SYSTEM (SA340, 530 TYPE)

Il08-216B

3

KEY PART CODE DESCRIPTION
TYPE OF MODEL leG

OTY I---.....,..---,---,..---.,--,------j TOR
SA340 SA350 SA530 SA540 SA550 C L P

REMARKS

1 1108-216-001-00 CASE/TRANSMISSloN/LH
--------------_ .. _-

2 1108-216-004-00 CASE/TRANSMISSloN/RH
.. _-----._--_ .. _-

3 1108-216-006-00 COVER/CASE
----------------._---------------------------------_ .. -----

4 1105-216-005-00 BOLT
--------------.--.-._-_._--_ .. ------_ ...

5 V72o-101-9oo-8o O-RING/P 8

2

1

1

....................................................

f······ 1·····························1··· .

3

4

2

7

6
..........

7
..............

2

6 1337-216-012-00 PLUG, OIL
---------._-._-_._----_. -- _._------------.------------ ---_._------------------ ..._---- -----"----- -------.- ... -_."-_._-

7 V72o-102-401-8o 0-RING/P18
------------.-.--.-.- .._----_ .. ------------------.-.--.-._-----------

8 3737-234-005-00 CAP/32
._----_. __ ._._--------------- ..... -_ .._...._._--

9 V201-26o-8o5-oo BOLT/M 8X50

10 V201-260-803-OO BOLT/M 8X30

11 V201-26o-8o5-5o BOLT/M 8X55
.._--------.---------_ .. _--_ .. --------------- ... _--_. ----------------------.--- .. _--------- ..._------- --._._ .. _---_ ...

12 V304-260-008-OO NUT/M 8

13 V411-26o-oo8-oo WASHER, PL/M 8

14 V401-160-008-OO WASHER, SP/M 8
I······· .

15 1108-216-003-00 GUARD

•........

. .

I········ .

I······ I··· ······1···· It······ I

....

j + 1···········+ . + ···1 .. + I···········



56

FIG. 12 MAIN SHAFT SYSTEM

10

~
11

~ 0 I

(~

f~
10 T

9

SA530

SA350 • 550

JJC8-2I7

TYPE OF MODEL I c G
KEY PART CODE DESCRIPTION QTY T 0 R REMARKS

SA340 SA350 SA530 SA540 SA550 c L P

1 1108-217-001-00 SHAFT/MAIN/A 1 *
.. ...

*2 1108-217-002-00 GEAR/SPUR/14-18 1
,----------------------------- ...........

3 V600-110-620-20 BEARING, RB/6202 2 *
4 V740-115-320-70 SEAL,0IL/SC15327 1 *
5 1108-217-004-00 SHAFT/MAIN/B 1 *
6 V600-110-620-20 BEARING, RB/6202 2 *
7 V740-115-320-70 SEAL,0IL/SC15327 1 *

c·········
8 1108-217-003-00 SHAFT/MAIN/C 1 * *
9 1108-217-005-10 GEAR/SPUR/13-20 1 * *

10 V600-110-620-20 BEARING, RB/6202 2 * *
11 V740-115-320-70 SEAL,0IL/SC15327 2 * *

.........

*12 1108-217-200-00 SHAFT/MAIN/D COMP 1
- --- ...... ......

13 V600-110-620-20 BEARING, RB/6202 2 *
14 V740-115-320-70 SEAL,0IL/SC15327 1 *

..

I· . ....

........ .. ...

.. .._" 1

....

1



FIG. 13 COUNTER SHAFT SYSTEM
57

1108-218

SA540

I 4 3 I

~f.l
L~

SA530

SA340

TYPE OF MODEL I c G
KEY PART CODE DESCRIPTION QTY T a R REMARKS

SA340 SA350 SA530 SA540 SA550 c L P

1 1108-218-200-00 SHAFT/COUNTER/3 COMP 1 *
2 V600-110-620-20 BEARING, RB/6202 2 *
3 1108-218-210-10 SHAFT/COUNTER20 COMP 1 *
4 V600-110-620-20 BEARING, RB/6202 2 *

----- -------------- ------- ------ --

5 1108-218-220-00 SHAFT/COUNTER/33J 1 * *
6 V600-110-620-20 BEARING, RB/6202 2 * *
7 1108-218-230-00 SHAFT/COUNTER20 COMP 1 *

--- .. - .. __ . . __ ... __ ..._-_._-----_ .......... _--- ----------------------- .... __ .._------_ ...._._--- ------- ----------------- ---------------- --------------- ----------------- ---------------- ---------------- ------ ------- --

8 V600-110-620-20 BEARING, RB/6202 2 *
----------- --------------------- ... _-------------

------------

--------

-.--._----_ .. _-- --_ .. __ . __ ._--_ . .. _---------

f----------

1-----------

--------

-



58

FIG. 14 REDUCTION SHAFT SYSTEM

1108-219

KEY PART CODE DESCRIPTION
TYPE OF MODEL leG

OTY f-----.-----,---,---,----,---1 TOR
SA340 SA350 SA530 SA540 SA550 C L P

REMARKS

1108-219-200-10 GEAR/SPUR/54 ASSY

2 V580-140-302-00 PIN/SPRING
----- -- -------------------------------------------

3 1108-219-001-10 SHAFT/REDUCTION 1
-- ---------- ..... _---_ .._-_._-_. __ ._-_. __ .. _----- -

4 11 08-219-003-00 WASHER/15X26X01 2
j------- +

5 1108-219-002-00 CHAIN/ROLLER/36

6 1108-219-240-10 GEAR/SPUR/54 ASSY
-----_ .... _--------------...._-------

7 V580-140-302-00 PIN/SPRING
----_._------_._--

8 1108-219-001-10 SHAFT/REDUCTION
f----------- -----------------------------------------

9 11 08-21 9-003-00 WASHER/15X26X01 2

10 1108-219-002-00 CHAIN/ROLLER/36 1

--------------------------------------------- -------

----------------------------------------+-------

--------

1-------------- ---- -----

1------

------

-- ---- -

---------------------------- ---------f----

-------------------1-- ---------f------

------ ---------- -- ----- ------- ---- --



FIG. 15 WHEEL SHAFT SYSTEM
59

Il08-225C

KEY PART CODE DESCRIPTION
TYPE OF MODEL leG

QTY f------,-----,---....---..----,---j TOR
SA340 SA350 SA530 SA540 SA550 C L P

REMARKS

1 1108-225-230-00 SHAFT/WHEEL/E COMP 1

2 V600-110-600-50 BEAR lNG, RB/6005 2
f~~~~~~ ~~ ~~~~~~~~~~~~~~~~~~ ~~~~~~~~~~~~~~~~~ ~~~~~~~~~~~~~~~~~~~~~~~~~

3 V744-125-400-70 SEAL,0IL/TC25407 2

4 V742-125-400-50 SEAL, 0IL/VC25405 2
f~~~~~~~ ~~~ ~~~~~~~~~~~~~~~~~~~ ~~-~~~~~~~~

f~~~~~~ ~~~

~~~~ ~~~~~~~~ ~~

~~~~~~~~ ~~ ~~~ ~~~~~~~~~~~~ ~~~~~~~~~~~~~~~~~ ~~~~~~~~~~~~~~~~~~~

~~~~~~~~~. ~~

~~~~~~~~ ~~

~~~.~~

~~. ~~ ~~ ~~

~~ ~~ ~ ~ ~ ~~~~~~~~~~~~~~ ~~~~~~~~~~~~~~~~ ~~~~~~~~~~ ~~~~~ ~ .. ~ ~~~~~



60

FIG. 16 SHAFT(BACK),SHIFTER SYSTEM (SA350, 540,550 TYPE)

SA350 • 550

1108-226

SA540

KEY PART CODE DESCRIPTION
TYPE OF MODEL leG

QTY f-----r-----.------.----.-----.,----I TOR
SA340 SA350 SA530 SA540 SA550 C L P

REMARKS

1108-226-001-00 SHAFT/BACK 1
-------------------------------- ------------------- ---------------------.---------------

2 V600-110-620-20 BEAR lNG, RB/6202 2
-------- ----------.--.---.-----------_._----------------

3 1108-226-002-00 SHAFT/BACK/33J 1
--------------------- ----------------------------------- -----------------------------

4 V600-110-620-20 BEAR lNG, RB/6202 2
------------------_._-_._--- ._----------------------------------

5 1108-229-001-00 STAY/SHIFTER

6 1108-229-002-20 SHIFTER
-----_. ------------ -------------_._-------

7 V680-200-001-00 BALL, STEEL/5/16
---_._---- _. ------------------------------ ----------------------------------------

8 1302-225-003-00 SPRING, SHIFTER
----------_._-------------------------

9 1108-229-200-20 ARM/SHIFT COMP

10 V720-101-900-90 O-RING/P 9

-------- --

1------------

---------

-------- --

---- ---------- ------ ---------~ ---- --

-1----- -

-----------1---- -

-- -----------------------+---- ---

---- ----



61

FIG. 17 TUBE (SPACER) ,BOSS (FREE WHEEL) SYSTEM

8

9

Option (SA350 . 550)

9---

Standard (SA350· 550)
Option (SA340· 530·540)

8

1108-240D

KEY PART CODE DESCRIPTION
TYPE OF MODEL leG

OTYf---~-~---r---~--~-~ TOR
SA340 SA350 SA530 SA540 SA550 C L P

REMARKS

2 T T T

2 ~~~~~~~~~~~~~~~ ~~~r

1 1108-240-001-00 TUBE/040
I~~~~~~~~ ~~~

2 1310-241-003-00 PIN, HEADED A
I~~ ~~~~~ ~~~ ~~~~~~~~~~~~~~~~~~~~~ ~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~

3 1305-241-001-00 PIN,HAIR

4 1110-241-250-00 BOSS/FREE WHEEL/4P
I~~~~~~~~~ ~~

5 1365-241-002-00 PIN, WHEEL BOSS

2 t
~~~~~~ ~~~~~~. ~~~t

2

2

~~~ ~~~ ~T~t

~~~~T~~f

~~~~~~~~~~~~~~~~ ~r

~~~ ~~T
~ ···_·1· ~~. ~~.~~~~~~~~~~~~~.~~~~~~.~~~

T6 1337-721-002-00 WASHER/l1X24X3

7 1305-241-001-00 PIN, HAIR
I···~·~~~~ ~~

8 1110-241-260-00 BOSS/FREE WHEEL/3P
--------------------------._ ...._----

9 1365-241-002-00 PIN, WHEEL BOSS

10 1337-721-002-00 WASHER/l1X24X3

2
~~~ ~ I 2 ~~~~~ ~~~~~ ~·~·T·

2
2 ··~·~~~~~~~~~~~r

2 ·····~~~~~~~~~~T ~~~

T
~~~~~~~~~~~~~~~~T ~~~~~ ~~~~~~~~~~ ~~~~~I ~~

················r··

~~~~~ ~~ ~~~~~·T

T

11 1305-241-001-00 PIN, HAIR
~~~~~~~~ ~~

2 T T

. . . . ~ ~

I ~ ~ ~~~ ~ ~ ~~~~~ .~~~~ .~~ +~~~~~~~~+~~~~~~~ j ~~ ~ ~ ~~~~~~~ .~

I ~ ~ ~ ~ ~~~ ~~~~.~ ~ ~ ~~~ ~~

I ~ ~. ~ ~ ~~~ ~ I~~~~~ ~~

I··~ I·~~~~~~~ +.~~~~~~~~~~~~~+.~~~~~~~ +~~~~~~~~~~~~~~j I I +~~~~~~~~~.~~~~~~~~.~~ ... ~~.....



13

62

FIG. 18

1

FRAME (HANDLE) SYSTEM

7~

I

lS--U

14 J
1

17~
16----@!

~
~

1108-301

SA350 SA530 SA340·540 SA550

TYPE OF MO DEL I c G
KEY PART CODE DESCRIPTION QTY T 0 R REMARKS

SA340 SA350 SA530 SA540 SA550 c L P

1 1108-301-210-20 FRAME/HANDLE/30 COMP 1 *
_... - ... __ .- ..... - .. _-_ ..... _--_._ ...._-- -_ ... _------

2 V327-262-112-00 NUT. CASTTLE/M12X1. 25 1 *
3 V500-162-502-00 PIN, SPLIT/2. 5X20 1 *
4 3621-702-003-00 WASHER, PULLEY 1 *
5 1108-301-001-00 WASHER/16X62X02 1 *
6 1108-301-200-10 FRAME/HANDLE/20 COMP 1 *

...... _... - -_ ... - ..... _.. __ ... _------_._---- ---- --

7 V211-360-802-00 BOLT(SP) M8X20 2 *
8 1108-301-230-00 FRAME/HANDLE/E COMP 1 * *

--- .. .. _... - ....._--_ .. . __ ._-- --_._--_ .... __ ...

9 1108-301-001-00 WASHER/16X62X02 1 * *
f---------- ._ .... __ .. _-_ ..... ----_ .. ...... -

10 V327-262-112-00 NUT. CASTTLE/M12X1. 25 1 * *
11 V500-162-502-00 PIN, SPLIT/2. 5X20 1 * *

----------- ------------------------------- - ----- ....... --.- ...... _-----

12 3621-702-003-00 WASHER, PULLEY 1 * *
------- ---- .... - ..... _-----

13 1103-301-210-10 FRAME/HANDLE COMP 1 *
14 1103-301-220-00 SCREW, LOCK, COMPo 1 *
15 1432-117-001-00 KNOB, LEVER 1 *
16 V411-260-014-00 WASHER, PL/M14 1 *
17 V401-160-014-00 WASHER, SP/M14 1 *

.. __ .-._ ... --_ .. - ..... --.-- .. - .. - ....._--------_ .. _- ----_._-----_._-----_ .._----

f-----------

-------- ----"

----"



63

FIG. 19 BRACKET(HANDLE/30)SYSTEM(SA340,540 TYPE)

13

5 "'-- 'y ~ /' ~ '--11
", -'~'Y i /' ~

~ l~f~~\/:~~~
~ ."" ~"JzJ rC

i
~ ~ 10

f'~4
3

1108-302

KEY PART CODE DESCRIPTION
TYPE OF MODEL leG

QTY f------.-----,---,-----,---,----j TOR
SA340 SA350 SA530 SA540 SA550 C L P

REMARKS

1
----------- ..

1

1 1108-302-200-20 BRACKET/HANDLE/3D
......... .. _.. _--------------------_ ..

2 V201-261-012-00 BOLT/M10X120

3 V411-260-010-00 WASHER/M10
.-._-_ ....._-------------------.-- .. -....

4 V363-260-010-00 NUT/M10
----------

5 V201-260-812-00 BOLT/M 8X120

f------I------- j------------- .. --- ..

1------- j ---- --------- .... ------ -- -- ----. - ---"

6 V411-260-008-00 WASHER, PL/M 8

7 V363-260-008-00 NUT, LOCK/M8

8 1108-302-001-00 PIN/LOCK
I .. ---

9 1108-302-002-00 SPRING/HT017

10 1108-302-210-00 LEVER/LOCK

11 V530-240-502-80 PIN/GROOVE

12 3600-201-013-00 GRI~ BRAKE
------ ---------_ ........ _--------------- .. - .. _----_ ..

13 V201-260-811-00 BOLT/M 8X110

14 V411-260-008-00 WASHER, PL/M 8

15 V401-160-008-00 WASHER, SP/M 8

1
.---....._------

1

1
-----,----

1
--------------

COMP 1

1
---- ------ .. --

1

1
"._ .. - .. _---_ .. _"

1

1

1 ----- 1--------- - -- ,-----,-,-"" """,-",-" '"

1 ---- j -------,-"-,, "" --",-" ""--""",, -"", ----- ----- --,-----,---""-"",,

1"--'-_'" ,1-,-------- ----- --"""""



64

FIG. 20 BRACKET (HANDLE/20) SYSTEM (SA530TYPE)

2

II08-302A

o

KEY PART CODE DESCRIPTION
TYPE OF MODEL leG

OTY f------r----,-------,,-----.---,------j TOR
SA340 SA350 SA530 SA540 SA550 C L P

REMARKS

1108-302-220-20

2 V201-261-012-00

3 V411-260-010-00

4 V363-260-010-00
~~~~ ~~~

5 V201-260-812-00

6 V411-260-008-00
f~~~~~~~~~ ~~~ ~

7 V363-260-008-00

BRACKET/HANDLE/20
.--.--_ .._---_ ... _- ._ .... _---------------- -- ...._.----

BOLT/M10X120
-----------------------.-.--- ..---- ----------.---." ....._------------

WASHER/M10
- ..._--------------_.- ------------------------ ... -.-

NUT/Ml0
.. "._-_ .._-_._----------

BOLT/M 8X120

WASHER, PL/M 8
----------------.-._-----------

NUT, LOCK/M8

~~ ~~~~~~~~~~~~~ ~~~~~~~~-~~~-~~-----~--~~~~~~~~~ ~~~~~~~~ ~~- ~~~ ~-

~~~~~~~~ ~~~~~~~~~~ ~~~~~ ~~~~~~ I~~~~~~~ ~~

+~~~~~~~~ l~ ~~~~~ ~~~~~~~~~ ~~

~~~~~~~~~~~ ~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~--- - ~~~~~~~~~~~~~ ~~~~~~~~~-~~~~-~~-~---------------- ~~~~~~ ~~~

f +~~~~~~~-~~~~~~~~~~~~~~~~~~~ I ~~~-~~~-~~~~~-~-------------- ~ ~~ ~ ~ ~ ~ ~ ~ ~~~~~~~~-- j ~~~~~+~~~~ I~ ~ ~~~ ---~~- ~~~~~~~ ~~~



Il08-302D

FIG. 21 BRACKET (HANDLE) SYSTEM (SA550 TYPE)
65

TYPE OF MODEL I c G
KEY PART CODE DESCRIPTION QTY T 0 R REMARKS

SA340 SA350 SA530 SA540 SA550 c L P

1 1108-302-240-00 BRACKET/HANOLE/ COMP 1 *
. .... _-- -------------------- -------- ... _._._ ..... "-"------------------ ~~~~~~ ~~~ . ~ .

2 V201-261-013-00 BOLT/M10X130 1 *
3 V363-260-010-00 NUT/M10 1 *
4 V201-260-812-00 BOLT/M 8X120 1 *

-_ .. __ .. _.- ._ ... _._ ... _------ ~.~.~~~~

5 V411-260-008-00 WASHER, PL/M 8 1 *
6 V363-260-008-00 NUT, LOCK/M8 1 *
7 V411-260-010-00 WASHER/M10 1 *

--.- ... -- ..........._- --------- --- ------ ~~~ ~~~ I~~~ ~ ~ ~ ~

~ ~ ~ . I ~ ~ ~ ~ ~ ~ ~ ~

~~~~~~ ~~~

. ~ ~ . ~ ~

~ ~ ~ ~.~~~~~

I



66

FIG. 22 BRACKET (HANDLE) SYSTEM (SA350 TYPE)

llOH02E

KEY PART CODE DESCRIPTION
TYPE OF MODEL leG

QTY f----.-------r---,------r---,----j TOR
SA340 SA350 SA530 SA540 SA550 C L P

REMARKS

-----.-- .._---------------

*

1 1108-302-230-00
•• __ ._ ••• 0 _

2 V201-261-013-00

3 V363-260-010-00

4 V201-260-812-00

5 V411-260-008-00

6 V363-260-008-00

7 V411-260-010-00

8 11 08-302-001-00

9 1108-302-002-00
I···········

10 1108-302-210-00

11 V530-240-502-80

12 3600-201-013-00

13 V201-260-811-00

14 V411-260-008-00
c········ ....

15 V401-160-008-00

.......

I· ...

BRACKET/HANDLE/ COMP
------------------._ ..... _-_ .. _----------------- -----_ ..

BOLT/M10X130
------------._._._------_ .._--------------- .. -._._---- --------" -

NUT/M10
----------.-- .. _--------

BOLT/M 8X120
-.---.-------_._---------------.----_ .._----------

WASHER, PL/M 8

NUT, LOCK/M8
----_ .._--------------.-._------ -_ .. _.._------------ .. -.- .._----- ---_....._-----------.-.-

WASHER/Ml0
... ---------._----------------------------------------

PIN/LOCK
------ .. --_._------_ .._-----------------._-------------

SPRING/HT017
---------._- .... _--------_ .. _-----------._-_._---------

LEVER/LOCK COMP

PIN/GROOVE

GR IP, BRAKE

BOLT/M 8X110

WASHER, PL/M 8

WASHER, SP/M 8

. .

. .



67

FIG. 23 HANDLE SYSTEM

r 13

~12
\

\

)
14

I
1

I
3

4

II08-311B

KEY PART CODE DESCRIPTION
TYPE OF MODEL leG

QTY f----,---,---,---,---,------i TOR
SA340 SA350 SA530 SA540 SA550 C L P

REMARKS

1108-311-240-00 HANDLE/LH COMP 1
._--------------._--_ .. -------_. __ ._._------_. -----_ _-------------------------------.-.. - -- - .

2 1108-311-250-00 HANDLE/RH COMP 1 *
---------------------------------- .. -.-- .. - - .

3 11 08-311-230-00 BOLT/LOCK COMP 1
................._ .

4 1432-1 17-001-00 KNO~ LEVER 1
.................... __ ._ _--_._--_._---------------------.- _ __ .._."

5 1110-311-340-00 PLATE/LOCK COMP 1

~~~~~ ~~~~~~~~~ ~~~ ~~ ~~~ ~~~~~~~~~~~~ ~ ~ ~~ ~~~~~~~~ ~~ ~~~ ~~

6 1108-311-004-10 BOLT/M10X70
- ._-----------------------------------------.--.-.--_.-._._-- ..._---_._------------------

7 V500-162-502-00 PIN, SPLIT/2. 5X20
-----_._ .._------------

8 V328-262-110-00 NUT
... _...._-----------------------------------_.-.-- ...------_._-----

9 1108-311-003-10 COVER/HANDLE
f~~~~~~~~ ~~~ ~ ~ ~~~ .. ~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~

10 V120-366-001-60 SCREW

11 2100-401-001-00 GRIP, HANDLE 2
---_ .._-------------_ .. _-_._------ ------- _----------------- - .. ---_ .. - .. _-_ .._------_ .. --------,_.

12 1103-312-001-00 TUBE

13 V211-360-802-00 BOLT (SP) M8X20 2
----------_ .. _-------------_ .... _--_ ... _.._-------------------.- .. -.-.-._-----------

14 V363-260-008-00 NUT, LOCK/M8 2
----_ .._-------_ .. --._._-----------

15 V211-360-802-00 BOLT(SP) M8X20

f ~~~~ ~ ~~~ ~~~~~~~~~~~~~ ~~~~~~~~~~~~~~~~~~~~~~~



68

FIG. 24 HANDLE SYSTEM (SA550 TYPE)

1108-311C

10

~b
~,8
~7

\

~

I
9

1

10

b "-,\' ,

'-'

TYPE OF MO DEL I c G
KEY PART CODE DESCRIPTION QTY T 0 R REMARKS

SA340 SA350 SA530 SA540 SA550 c L P

1 1108-311-260-00 HANDLE/LH COMP 1 *
2 1108-311-270-00 HANDLE/RH COMP 1 *

-- .. - ........ _---"------------------------- I·····

*3 V201-261-014-00 BOLT/M10X140 1
............. . ..... -.........

*
------- ----- .....

4 V401-160-010-00 WASHER,SP/M10 1

5 V411-260-010-00 WASHER/Ml0 1 *
6 1364-311-200-00 KNOB, SET 1 *

------- ---------------- I .........

7 1103-312-001-00 TUBE 1 *
I·· I·

*8 V211-360-802-00 BOLT (SP) M8X20 2
I·· .. · .----

*9 V363-260-008-00 NUT, LOCK/M8 2

*
-- .. - .... - .... ,_ .. .. - ...

10 2100-401-001-00 GRIP, HANDLE 2

....... ! ..

I

I· ......

.. _.



FIG. 25 LEVER (CLUTCH) SYSTEM (SA340,530,540 TYPE)

l108-401B

69

TYPE OF MOD EL I c G
KEY PART CODE DESCRIPTION QTY T 0 R REMARKS

SA340 SA350 SA530 SA540 SA550 c L P

1 1110-401-014-00 LEVER/CLUTCH 1 * * * I
f----------- ----------_._-------

2 3560-302-002-00 PIN, NARROW STOPPER 1 * * *
3 V411-260-008-00 WASHER, PL/M 8 1 * * *

------------- -------

4 1305-241-001-00 PIN, HAIR 1 * * *
5 1108-401-005-00 CABLE/CLUTCH/E 1 * * *
6 1359-403-003-00 PIN/6X26 1 * * *

---------- ------ ------ ---.--.- ._ ........ , .... "---- ,----
7 2130-601-018-00 PIN, SNAP/6 1 * * *
8 1364-407-002-00 SPRING, BRAKE 1 * * *

----- 1-------

9 1376-402-003-00 BAND, WIRE/140 4 * * *
---- --

10 V411-260-006-00 WASHER / M6 1 * * *

----- -----

--------

-



70

FIG. 26 LEVER (CLUTCH) SYSTEM (SA350,550 TYPE)

1108-401C

KEY PART CODE DESCRIPTION
TYPE OF MODEL leG

DTY f------.-----,----,--.,---,----I TOR
SA340 SA350 SA530 SA540 SA550 C L P

REMARKS

1110-401-014-00 LEVER/CLUTCH
._---------_._------------------------- ._----_ .. _---------------------

2 3560-302-002-00 PIN, NARROW STOPPER

3 V411-260-008-00 WASHER, PL/M 8

4 1305-241-001-00 PIN, HAIR
"""""""""""""

5 1364-407-002-00 SPRING, BRAKE

6 1108-401-006-00 CABLE/CLUTCH/E
-------"-- ----------------"------_ ..

7 1359-403-003-00 PIN/6X26

8 2130-601-018-00 PIN, SNAP/6

9 V500-162-501-00 PIN/COTTER

10 1376-402-003-00 BAND, WIRE/140

*

4



FIG. 27 ACCELERATOR SYSTEM
71

1108-4028

KEY PART CODE DESCRIPTION
TYPE OF MODEL leGQTY 1----,----.--,-----,---,-------1 TOR

SA340 SA350 SA530 SA540 SA550 C L P
REMARKS

1110-402-001-00 CABLE/ACCEL/A

2 1409-117-006-00 CLI~M TYPE
----------------"-----------"---"-------------- -------_.----------------- ---------"----------------- ----.-- " .._----_._-_ _--- .. _----------_ - _------_._----_._-

3 1105-422-210-00 LEVER/ACCEL/GE25ASSY 1
-------------------------------------------- --------------.-.-.--_._----------------

4 1105-402-211-00 BAND/ACCELERATOR 1
-_._---------------- -------------------- ---------------------------._------------

5 1105-422-212-00 BOLT/M6X23 2

6 1108-402-003-00 CABLE/AXLE
----"------------- - -------------- .._------------------------ ._---------------------------------- .... _-----_._-_ ...-----

7 1409-117-006-00 CLIP,M TYPE
------_._---------------------------------_._-------

8 1105-422-210-00 LEVER/ACCEL/GE25ASSY
----_._---_._---_ .. _--------------------------------------. __ . __ . __ ._-_.-

9 1105-402-211-00 BAND/ACCELERATOR
..... -- ... _ ..... __ .. _------_. __ ._._---------

10 1105-422-212-00 BOLT/M6X23 2

*

II······· +·········1······· +....... 1···············+······· I··· + ....



72

FIG. 28 SHIFT(CHANGE),ARM SYSTEM (SA350, 540, 550 TYPE)

16
I

13

SA540

l108-410I\

14
SA350 . 550

TYPE OF MO DEL I c G
KEY PART CODE DESCRIPTION QTY T 0 R REMARKS

SA340 SA350 SA530 SA540 SA550 c L P

1 1108-410-003-00 PLATE/SHIFT 1 *
------- ..........

2 1352-404-007-00 KNOB, LEVER/24 1 *
3 V411-260-008-00 WASHER, PL/M 8 1 *
4 V401-160-008-00 WASHER, SP/M 8 1 *

......-.-. _ .. __ .--

5 V304-260-008-00 NUT/M 8 1 *
6 1108-410-210-00 ARM/SHI FT/A COMP 1 * *
7 V411-260-008-00 WASHER, PL/M 8 1 * *
8 V401-160-008-00 WASHER, SP/M 8 1 * *
9 V304-260-008-00 NUT/M 8 1 * *

---- ----- ------- ------ -------- ........

10 1108-410-220-00 ARM/SHIFT/B COMP 1 * *
11 V411-260-020-00 WASHER/M20 1 * *
12 V704-140-020-00 RING, SNAP/20C 1 * *
13 1108-410-230-00 LEVER/SHIFT/E COMP 1 * *

I .....

14 1480-504-002-00 PIN (5X26) 1 * *.... . ..

15 2130-601-018-00 PIN, SNAP/6 1 * *
16 1432-117-001-00 KNOB, LEVER 1 * *

....

*
....

*17 1108-410-004-00 GUIDE/SHIFT 1
.... . I· ---- .. . .._-

18 V211-360-801-60 80LT, SEMS (SP) 2 * *
... ...

* *19 V201-260-807-00 BOLT/M 8X70 1
.

20 V411-260-008-00 WASHER, PL/M 8 1 * *
21 V304-260-008-00 NUT/M 8 1 * *

.........

I .. .... . .



FIG. 29 HOOD SYSTEM (SA530,540,550 TYPE)
73

1108-601

3

SA540·550

TYPE OF MOD EL I c G
KEY PART CODE DESCRIPTION QTY T 0 R REMARKS

SA340 SA350 SA530 SA540 SA550 c L P

1 1108-601-001-10 HOOD/REAR 1 * *
......... .. _-----

2 1102-611-006-00 KNOB, SET/M6X15 1 * *
f~~~~~~~ ~~~ ------_._-

3 1108-601-002-20 HOOD 1 *
~~~ ~~~~~~~ ~~~

4 1102-611-006-00 KNOB, SET/M6X15 1 *
----------- --------------------------------------- -------------------------.--.-- . .,---._ ... -_ .... _--- ..... _----

5 V210-360-602-00 BOLT/SP 2 *
6 V411-260-006-00 WASHER / M6 2 *

"._ .... _--_._- --_. __ ._-

7 V301-260-006-00 NUT/M 6 4 *

. _ ...._-_ .. ... __ ."------"_ .. __ .. _--------_ .. -------------------------------------------------- ~~~~~~~~ ~~~

I~~~~~~~~~ ~~~ ~ ~

.~~~~~~~~~~~ --.----

I ~ ~



74

FIG. 30 FUEL TANK (30) SYSTEM (SA540,550 TYPE)

1108-606

KEY PART CODE DESCRIPTION
TYPE OF MODEL leGOTY f-----,-----,..--.-------,---,---j TOR

SA340 SA350 SA530 SA540 SA550 C L P
REMARKS

1108-606-200-10 TANK/FUEL/3D COMP
-------.--..._-_ .._----------------------.- ... _--------- _."---------------.--_.-_._------

2 1105-608-250-00 CAP/TANK ASSY 1

3 1105-608-252-00 GASKET/TANK CAP 1
... __ .. __ .. _------------.--- ... __ ._ ...._----_. ---------_." .. _-------------- ----------------_.--_._....

4 1105-608-253-00 PLATE/TANK CAP 1

5 1105-608-254-00 BREATHER/TANK CAP 1

6 1105-608-004-00 FILTER 1
--------------._ _-_ _---_. -------.-- .. -._ .. _--_._-_._-------------_.-.,--------_.. ----- ---,,-.-_ _--_. __ .. __ .

7 3759-164-005-00 CL IP, HOSE/D~11 1

8 1108-606-210-00 SUPPORT/TANK/3D COMP 1
--_ ..... _------------------._._._.-------------- --

9 1324-205-002-00 WASHER, FOLLOWER 2
------------.-.-_ ... _-

10 V211-260-801-60 BOLT, SEMS (S) M8X16 2

11 V211-360-801-60 BOLT, SEMS (SP) 2
_._--------------------------_._-- ------------------------ ..---.-----_.

12 V210-360-601-60 BOLT(SP) /M6X16 3

13 V411-260-008-00 WASHER, PL/M 8
f ~~ ~~ ~ ~ ~ ~ ~ ~ ~ ~~ ~ ~ ~ ~ ~ ~ ~~ ~~ ~ ~ ~~ ~~ ~~ ~~ ~~~~ ~~~ ~~~~~~~~~~ ~ ~~ ~~~ ~~~

14 1108-606-230-10 GAUGE/FUEL ASSY



1108-606A

FIG. 31 FUEL TANK (20) SYSTEM (SA530 TYPE)
75

TYPE OF MODEL I c G
KEY PART CODE DESCRIPTION OTY T 0 R REMARKS

SA340 SA350 SA530 SA540 SA550 c L P

1 1108-606-220-00 BRACKET/TANK COMP 1 *
I ~ ~ ~~~~ ;~~~~

2 3218-402-114-00 WASHER 8 *
I~~~~~~~~ ~~~ ----------- ---.---_._.-- ... .. _---_._------ -----_ ..

3 V401-160-006-00 WASHER, SP/M 6 4 *
~~~~ ~~~~~. ------------- ---- ------ ----_. __ ... _---- -------

4 V301-260-006-00 NUT/M 6 4 *
.-.---._-_ ..... -_ ..... __ ._-_._- -------

5 1108-606-001-10 TANK/FUEL/20 1 *
6 1396-606-002-00 SPACER 6 *

~~~~ ~~~~~ ~~~ ~ ~ ~ .. _... _... - .. _-- .... __ ._--_ .. .._-----

7 3218-402-114-00 WASHER 3 *
~~~~ ~.~ ------ ----- . ....--- --_._.- ------------ -----------

8 V210-260-602-50 BOLT, S/M6X25 3 *
9 3555-601-008-00 STRAINER 1 *

10 1396-606-210-10 CAP/G55 1 *
11 1396-606-212-00 GASKET/CAP TANK 1 *

I ~ ----_ .. __ ... _. ---------------- -_ .. - ---_ . ........._------- -- .. -.--_._---

12 1396-606-213-00 BREATHER/CAP TANK 1 *
13 1396-606-003-00 PLATE 1 *
14 1396-601-001-00 INSULATOR 1 •

15 1108-606-002-00 HOSE/FUEL 1 •

16 3759-164-005-00 CLIP, HOSE/D=ll 2 *

~ ~ ~ ------------ --------------- --"----------- ~~~~~~. ~~

.- ............ _.. _---_ ... __ ... -_ ..... ...... ..... _- ---_ ..

~~ ~~~~~.

~ ~ ~ ---- ~ ~ ~ ~ --.-.- -_ ....... _-_ .. _- . __ .... i~~~~~~~;~~



76

FIG. 32 COVER (BELT/30) SYSTEM (SA540 TYPE)

1108-611

/

~lO 1

TYPE OF MODEL I c G
KEY PART CODE DESCRIPTION OTY T 0 R REMARKS

SA340 SA350 SA530 SA540 SA550 c L P

1 1108-611-001-20 COVER/BELT/A 1 *
---------- ---------- .. - ...... _--------------- ._-- ------_ .._--------------.---.-_._ .. _--

2 1108-611-003-10 STOPPER/BELT/30 1 *
---"------- -------------------._---.-.-...........- --_ .. _-_ .. _-------------------.---.-._-------

3 V201-260-801-60 BOLT/M 8X16 1 *
---------_ ..

4 V411-260-008-00 WASHER, PL/M 8 1 *
5 1108-611-200-30 COVER/BELT/B/30 COMP 1 *
6 V211-360-801-60 BOLT, SEMS (SP) 2 *
7 V201-261-013-00 BOLT/M10X130 1 *

----.-- ..._-_.--._ ..._--------_._------ ---------

8 V401-160-010-00 WASHER, SP/M10 1 *
9 V411-260-010-00 WASHER/M10 1 *

10 1102-611-006-00 KNOB, SET/M6X15 1 *
11 V210-360-601-60 BOLT(SP)/M6X16 1 *

.... ------------

12 3256-702-002-00 NUT, KNOB 1 *
---------- --_.------_ .. -_._._--_ .. __ ._- .. ...........

.----------

-------------_._-------_ .. _---------------.- ..... ----_ ..

-----." .._-_._-

----------------- --- ....... __ . __ .... _._------- I·········



1108-611,1

FIG. 33 COVER (BELT/20) SYSTEM (SA530 TYPE)
77

TYPE OF MOD EL I c G
KEY PART CODE DESCRIPTION QTY T 0 R REMARKS

SA340 SA350 SA530 SA540 SA550 c L P

1 1108-611-001-20 COVER/BELT/A 1 *
2 1108-611-004-00 STOPPER/BELT/20 1 *
3 1108-611-210-50 COVER/BELT/B/20 COMP 1 *
4 V211-360-801-60 BOLT, SEMS (SP) 3 *

..... __ ..... _--_._-_._----

5 V201-261-012-00 BOLT/M10X120 1 *
6 V401-160-010-00 WASHER, SP/M10 1 *
7 1102-611-006-00 KNOB, SET/M6X15 1 *

-------_._-----_.--- -------- --- --------------------------------------------------" I~~~~~~ ~ ~ ~ _.- _._------

8 V210-360-601-60 BOLT (SP) /M6X16 1 *
I~~~~~~~· . ~ ' ..._----_. __ .- .

9 3256-702-002-00 NUT, KNOB 1 *
- .... ------- ----------------

.~~~~~~~~~ ~~~

... " ......_--------- -_ .. __ ....... ---------_. -------------- ---_._-_._.- .... - ~ ~ ~ ~ ~ ~ ~ .~~~~~~ ~~

- ----- ~~~~~ ~~~ .. ~ I ~ ~ ..

I~~~~~~

---- ~ I ~ I~ ~ ~ ~ I



78

FiG. 34 COVER (BELT) SYSTEM (SA350,550 TYPE)

11D8-611E

/

@!!J 2

TYPE OF MODEL I c G
KEY PART CODE DESCRIPTION QTY T 0 R REMARKS

SA340 SA350 SA530 SA540 SA550 c L P

1 1108-611-001-20 COVER/BELT/A 1 * *
2 1108-611-007~00 STOPPER/BELT/33J 1 * *
3 1108-611-230-10 COVER/BELT/B/E COMP 1 * *

f-------- -------------.---._---" .. _-----

4 V211-360-801-60 BOLT,SEMS (SP) 3 * *
-"-------------------.-.- ... - ...... _._------ ---------

5 V201-261~013~00 BOLT/Ml0X130 1 * *
6 V401~160-010-00 WASHER, SP/M10 1 * *

*
------- 1-- 1----

7 V411-260-010-00 WASHER/M10 1 *
8 1102-611-006-00 KNOB, SET/M6X15 1 * *

------------

9 3256-702-002-00 NUT, KNOB 1 * *
----.- .... __ ... _----------------------.-- ... __ ._-

1----------

....._-- - .....

--

------ ----

------ ---

-1------

I



IlGB-Ol1F

FIG. 35 COVER (BELT) SYSTEM (SA340 TYPE)
79

TYPE OF MODEL I c G
KEY PART CODE DESCRIPTION OTY T 0 R REMARKS

SA340 SA350 SA530 SA540 SA550 c L P

1 1108-611-001-20 COVER/BELT/A 1 *
---._._---

2 1108-611-007-00 STOPPER/BELT/33J 1 *
--------------.-- .. ....... _-

3 1108-611-200-30 COVER/BELT/B/30 COMP 1 *
---------- .. -- ... _---_ .. _--_ ... _-

4 V211-360-801-60 BOLT, SEMS (SP) 3 *
-----------_ .. _------ -------- .. _----------- --_. __ .. _--_._.- ._---------"---- ---------------- ------ -----------

5 V201-261-013-00 BOLT/M10X130 1 *
6 V401-160-010-00 WASHER, SP/M1O 1 *

------ ------- --------------. - .. " ...._--_.

7 V411-260-010-00 WASHER/M10 1 *
8 1102-611-006-00 KNOB, SET/M6X15 1 *
9 V210-360-601-60 BOLT(SP)/M6X16 1 *

... _--- ------------ -----.---_._------ -_. __ . .._----- --------------- --.-.- ... _-_ .. -

10 3256-702-002-00 NUT, KNOB 1 *

----------

-------- ----_ ..... __ ._-- ..... _-_._-_ .. _- --"----_ .. - :--------

--------- ..... ---------

.. _---"------ -------------- ------------- --------

1---

----- ---------



80

FIG. 36 FENDER SYSTEM

SA340·540

8

SA350 . 550

1108-616

5

SA530

TYPE OF MODEL I c G
KEY PART CODE DESCRIPTION QTY T 0 R REMARKS

SA340 SA350 SA530 SA540 SA550 c L P

1 1108-616-200-10 FENDER/3D COMP 1 * * _. _. --_._ ..

2 1392-601-203-00 RUBBER, CUSHION 1 * *
... _... . _-----_. -

3 V201-260-806-00 BOLT/M 8X60 1 * *
.. __ ._-_._. ----- ~~ ~~~~~~~ ~~

4 V363-260-008-00 NUT, LOCK/M8 1 * *
5 1108-616-210-10 FENDER/20 COMP 1 *
6 V201-260-806-00 BOLT/M 8X60 1 *
7 V363-260-008-00 NUT, LOCK/M8 1 *

..... ............._--_._- ._----------- .-_._--_ . ... _-_ .. ....

8 1108-616-230-00 FENDER/E COMP 1 * *
9 V201-260-806-50 BOLT/M 8X65 1 * *

------- - -------------------------------------" ------------------------------------------------- -------- .-._----.---

10 V363-260-008-00 NUT, LOCK/M8 1 * *
11 V411-260-008-00 WASHER, PL/M 8 1 * *

f~~~~~~~~~ ~~~

_ .. _...._-_. ... _-_._--_ ... __ ._-_ ........_-_ ... _---------- .~~~~~~ .

~~~~~~~ ~

~~~~~~~~ ~ ~ ~

~~~~~~~~~ ---- -- .-. __ ........ -.-- ....... " ~~~~ ~~~

f~~~~~~~ ---_.

f~~ ~~~ ~ ~ ~



1108-617

FIG. 37
81

FENDER(SUB)SYSTEM(OPTION FOR SA350,550 TYPE)

KEY PART CODE DESCRIPTION
TYPE OF MODEL leG

OTY 1-----,----.-------,----,-------,------1 TOR
SA340 SA350 SA530 SA540 SA550 C L P

REMARKS

T T1 1108-617-210-00 FENDER/SUB/LH COMP

2 1108-617-220-00 FENDER/SUB/RH COMP 1
..............................................._._ ..._._-_._---------_._----------------- -----------------

3 V361-260-006-00 NUT 4
-------_.- ----------_._-------------------_._------------------------------------------------------------

4 V201-260-806-50 BOLT/M 8X65 1

5 V411-260-008-00 WASHER, PL/M 8

6 V363-260-008-00 NUT. LOCK/M8

....................................... - .. - ... --.-----·_----------------------------------1------ ---

- -- ------1'

------1'

----- ---1'

----1'

T

-----1'

-···-·T

----t
.------- 1'·1 1------1------

T

--



82

FIG. 38 ELECTORICAL SYSTEM

1396-621A

SA340 . 350 • 550 /' SA530 • 540

KEY PART CODE DESCRIPTION
TYPE OF MODEL leG

QTY f--------r-----.----y-~_,____-___._-__j TOR
SA340 SA350 SA530 SA540 SA550 C L P

REMARKS

1396-621-200-00 SWITCH,STOP A

2 1103-623-200-00 SWITCH/STOP ASSY

-------- ---

------------- ---------------------------- -----------------------------

1----------

-- --- ----- ----------*--

------------------- - ---------------------

1------- ----------------------



83

FIG. 39 ROTARY PIPE,DISC(SIDE)SYSTEM(SA340, 540 TYPE) (OPTION)

5
2

8

1383-716

1-----13

11

KEY PART CODE DESCRIPTION
TYPE OF MODEL leG

OTY f---,.----,-----,----,-------.-----l TOR
SA340 SA350 SA530 SA540 SA550 C L P

REMARKS

2·TT
2 ···t ....- ----------------------- --------T

1383-716-200-00 KNIFE ROTOR

2 1359-716-100-10 PIPE, ROTARY A
.--.- " .. - - .. - -_ .

3 1359-716-200-20 PIPE, ROTARY/B
----- .. --.. -- ... _... -----." .. -.- .._--------------

4 1310-241-003-00 PIN, HEAOEO A
....... __ .. _----------_._----_._---------------------- ----._ .. __ ... _-------------

5 1310-241-004-00 PIN, HEADED B

ASSY 1 T

2 1

T

·······1

8-f
8 ·----1

6 1305-241-001-00 PIN,HAIR 4 T
..... - ···---··-·····-·-·····-······'--

T7 1383-716-210-00 BLADE SET/16 1
.._---"---"._---"------------------------------------------- .... - .. _-

8 1349-716-001-00 BLADl LH/C118

9 1349-716-002-00 BLADE, RH/C118

10 1379-717-240-00 BOLT(M8X25) SET

T

--------------f

----T

T
---- -T

11 1102-718-200-10 DISK/SIDE SET 1 T

12 1102-718-210-10 DISK/SIDE COMP 2 T

13 1310-241-004-00 PI N, HEADED B 2 1
1··-·-·-·-·--- -------------------······-··----------------·-·-·----T-···········-···--T

14 1305-241-001-00 PIN, HAIR 2

I + ..---------------- /----.-.-.- .... -.-..---.----.--------- --------- ----

-----

--------

I·· 1-··-········+··

+--------------------------. 1-·--·_·_----_·_··· __ ···_·····_·_---------- ---1------ -- _··········_-_·_······/······_·-1-··· 1 -1

1-- --- --- ---- .. -._ .. _ _ _.. _------------------------- --------



84

FIG. 40 TUBE (ROTARY) SYSTEM (SA530 TYPE) (OPTION)

9-1---1

7 7
I !

llOS-716C

7
I

7
I

I
6

9

TYPE OF rv1 0 DEL I c G
KEY PART CODE DESCRIPTION QTY T 0 R REMARKS

SA340 SA350 SA530 SA540 SA550 c L P

1 1108-716-290-00 TUBE/ROTARY SET 1 T
... ... ···i ....

2 1108-716-300-00 TUBE/ROTARY/A COMP 2
f···

13 1391-716-210-10 ROTARY PIPEIB COMP 2

4 1310-241-004-00 PIN, HEADED B 6
····1

5 1305-241-001-00 PIN, HAIR 6 1

6 1391-716-230-10 BLADE/16 SET 1 T

7 1391-716-001-10 BLADE 16 T
......... ···1

8 1379-717-240-00 BOLT (M8X25) SET 16
.. _.

T9 1391-716-220-20 DISK COMP 2
........ -- ---- .. - ... _-_ ...... _-------- I······· . ....

........... I

----- I······· .

I··· I

...

.....

- -- . I····· ..
. ·······1

1



FIG. 41 WHEEL (FRONT) SYSTEM (OPTION)
85

l108-726A

5 2 1
63 4 4

I I I i I I

KEY PART CODE DESCRIPTION
I __-.-T~Y_P.,...:E=----=-O---,F~M..:.........::O,.:D=-=-E-=L----.-_--'-----l leG

QTY r- TOR REMARKS
SA340 SA350 SA530 SA540 SA550 C L P

T T T T T1108-726-200-00

2 1108-726-210-00

3 8592-016-250-00

4 V305-260-012-00
f~~~~~~~~ ~~~

5 1352-106-001-00

WHEEL/FRONT

SUPPORT/WHEEL

WHEEL

NUT/M12

PIN/10X56

SET
COMP 1 t ~ ~~ ~~~T ~~~~~T ~~~~~ T ~~~~ .. ~T

~~ ~~~ ~~~~~~~~ ~~ .. T ~~~ ~T ~~~ ~T ~ ~ T T I~~~~~~~~ j I~~~~~~~+~~~~ ,~~~~

COMP 1
4 ····~T ~~~ ~ ~~~~~~ T ~ ~~TT .~~ ~. ~~~~ T

T ~~·~T ... ..~ ~ T ~~~~t ~~~~ ~~~ ~ f

6 1305-931-003-00 PIN, HAIR T T T T T



86

FIG. 42 LABEL (MODEL) SYSTEM

[ ~B)
I
1

[ ~-]
I
5

c::>
@~~c:::;a
8-13 -17 '22

~g]
I

10

~_l
I

14

~lal
I

19

I c G
T 0 R REMARKS
c L P

OTY r-::-:-:-:-:T:T=Y~PTE=-..::::O~F,---:M~O:;.D~E-=L----. __
SA340 SA350 SA530 SA540 SA550

DESCRIPTIONPART CODEKEY

llOH01G

1 1108 901 018 00 ORNAMENT/SA530
............

2 1108-901-004-00 MOLDING
1·······_· --_ _--_._-_ _.._._-----------------.--_ _- ---

3 1108-901-003-10 ORNAMENT/ISEKI

4 1108-901-028-00 ORNAMENT/COVER
--------_._-------------------.-- .. ------_._-_.

5 1108-901-021-00 ORNAMENT/SA350
.--_.. __ .... _-_ ...

*

..... _ _ .. _-_ .-----------------

*

6 1108 901 004 00 MOLO ING
-"--------"------- ------.- ... - ..._-------- -----------------.-._-------_._-7 1108-901-003-10 ORNAMENT/ ISEK I -----.....-- "------- --._-..._--
.---._-- __ _----------------------_ .. _------ -----------------------------._.-._----------

8 1107-902-002-10 ORNAMENT/OHV
--.-------_._-----

9 1108-901-028-00 ORNAMENT/COVER
........._._ _ _ _ _ _._._ _.._ - - _ .10 1108-901-023-00 ORNAMENT/SA550- ..--....-.- ..-. ..---..-- .. ..- .

11 1108 901 004 00 MOLDING
~12110~~~Ol-003~10 ORNAMENT/isEKI ..- -- ...............-

-------_ .._._---------------------_.----_._-----_ ...

13 1107-902-002-10 ORNAMENT/OHV
_._--_ .. _---_ ...._------------------ ... _-----

14 1108-901-025-00 ORNAMENT/SA340

15 1108-901-004-00 MOLDING

I········ 1··-··············-· - - .

16 1108 901 003 10 ORNAMENT/ISEKI

17 1107-902-002-10 ORNAMENT/OHV

18 1108-901-028-00 ORNAMENT/COVER
....

19.110~~901-027~00 ORNAMENT/SA540

20 1108-901-004-00 MOLOING
I······· 1····················· - ....

~211108~0100310 ORNAMENT/ ISEK I

22 1107-902-002-10 ORNAMENT/OHV

~231108~~~1-~28~00 ORNAMENT/COVER 1....................... +

----- --.-.- .. -._-_. __ _-_ __ .

*
-- _._------_ .. _--_._--_ _ _--

*



87

FIG. 43 LABEL,MANUAL SYSTEM

7

i
10

<»-18

~

[£] ~ rI! [0J ~
L.:J

3 ·14

9
4· 9 '15

I
1·6·12

5·11·16

l108-902C

TYPE OF MODEL I c G
KEY PART CODE DESCRIPTION OTY T 0 R REMARKS

SA340 SA350 SA530 SA540 SA550 c L P

1 1108-902-014-00 LABEL/O/TANK 1 * *
............... .... _ .... .. _.- I·

2 1108-902-011-00 LABEL/CAUTION 1 * *
3 1108-902-012-00 LABEL/W/ROTER 1 * *

I········· ---- --------------- ---------------- --------------- ------- I······· ---- ! .. .

4 1373-941-004-00 MARK, SWITCH/EXPORT 1 * *
5 1108-902-015-10 LABEL/W/PULLEY/MUFFL 1 * *
6 1108-902-014-00 LABEL/O/TANK 1 *

f·········· ---_ .... _------------------------------ .. - .. - ..... ----- .

7 1108-902-015-10 LABEL/W/PULLEY/MUFFL 1 *
8 1108-902-011-00 LABEL/CAUTION 1 *

....... ...

9 1373-941-004-00 MARK, SWITCH/EXPORT 1 *
*

..

10 1108-902-008-00 LABEL/SHIFT 1

11 1108-902-015-10 LABEL/W/PULLEY/MUFFL 1 *
.... ------------._-_._."._._._-----"-"-" -------------------------._ .... _------"-------- ........ .... .. . ...

12 1108-902-014-00 LABEL/D/TANK 1 * *
13 1108-902-011-00 LABEL/CAUTION 1 * *

-- ... - .. -. __ ....... __ ..... _--------- ....

14 1108-902-012-00 LABEL/W/ROTER 1 * *
15 1373-941-004-00 MARK, SWITCH/EXPORT 1 * *
16 1108-902-015-10 LABEL/W/PULLEY/MUFFL 1 * *

.......

17 1108-902-009-00 LABEL/SHIFT 1 * *
....

18 1110-990-003-00 MANUAL/OPERATION 1 * * * * *

,. I 1 .... I ....

,. . .



00
00

8P047 5207-097-100-00 :,; Lr': EP] C;\ L T~; DEX ;j;);..:x D3. 07 .. 1 Lj

I'

!j

lEi
]/,

: ~)

'/(

i ~J

J ~1

Iii

; l

1 2

} 0

8
8

:,(
~~

1 g

:~ J

26
-(3-

PAi:T COUE i i:!!
i

''0I\EE[,\,:T COUF

7
4

G
7

,0

] I

1 I
I
I

i:EE

515]-2.00-945-0~ 13 3 5~91-206-006-

5154-706-133-;\\1 S S 5510-232-]31-
'J] 54- 7 0 6- 137- xl 8 1 9 551 0- 362. - 0 6 3- 10
5155-047-447-,\X! D 2 5511-'\04-25):-
5155-996-]]2-;\XI8 23555]-A06-12X-
5]58-256-]]6-'\'XI 8 25 5554-

- - - - - - - - -. , - -5-]-S-0---:!()Z--li-iC-'XXj" - -8· 7 -5-56-('- 9

" • ~160-~~~-J~?-~~ 9 ~2 ~~60-312-45E- J2
" ,) J J 60- i ,) "- J ,) b - "". S L 9 "b 90- 4 1 Z- 080-

516 J - J 52- 0 69- XXl 4 2 5590 - 662 - 6 17- X
:1 :; 16 1- fi 9 2- J 10- XXI 7 8 5670 - B20- 1 5 X- X

_~ ~; __?_I:~_-cG_Oq-_;6_X,-xxL_9 __:_~__ ~Z-o-~-- }OO-
" L ,,] I 1 - G(J 6- _n -XXI 8 L " 10,1 - ] 00-

]3 5171-GOG-35X-XX 8 33 5920-022-269-
9 5180-806-]SX-XX 2 15 5920-022-283-X

10 5186-BOG-I0X-XX 5 7 5920-092-322-
12 7 21 5920-151-193-

51S6-BOC-J 2X-XX ] ]4
--5-]-f6--llO-6---2-2-)-~YX---( ---(5- --5i)Z0--152-] 20- . - ."

6 5186-G06-40)-XX 1 16 5920-222-248- II
9 5209-921-49X-NX 1] 4 5920-372-)OO-X 10

lJ 52J J-]82-054-XX 3 7 5920-372-165-X G
]3 5211-602-054-XX 6 3 5920-382-003-X S
]8 5211-712-]72-XX 6 4 5920-432-105- 3

S . - -. ~7- . -5-[jj--942--TFf--fx - - 6S 59-ic~-4-(Ji--09-i-p-

521(,-"04-08X-XX 7 6 5920-592-156-) G
18 5214-li04-10X-XXII 8 26 5920-592-224-): 10

- , . c:: r -, :' ')" ... ..., r- 'J n "" .,, l 6;, L 1'1- b04- L 0), - XX 1 I;) 9 "0 - 6,~ 2- L;, 4- 11

7 1 5234-li05-]4X-X~ 6 15 5920-702-055- G
S ] 524 I - P, 0 5- lOX - Xxl 5 8 5920 - 7 J 2- 11 3- G

--T----;~- -T~T~-=~Tf=Tr~=-(~j--~-· 2~ '~~T~-=nt~f~=x --!~-
8 1Z 53J5-GI2-00X-XX 6 16 5921-432-]93-X
<) I" ·"no 0" CC - ",·1" 0 -9'11 '4" 26" vo _ u ~ .-)..., . - ,) ) Li J ~ A I> I ., oJ '- - q L - ) {) - "

i; 20 54 1 (! - 0 () X- xxi 1 ] 7 59L] - 502 - 1 20- 9

. - -1~: . ·'~-]-O--'fl-]-C\-O-(,·,,--·\;)J· ~ ~~~-;]]-=}Oo-t ] - j 1
,I ", .'A '''I 'L J v " v v

17 5'11)-B1Z-00)-XX 6 175922-002-029-X
J 5460-752-059-)X 11 5 5922-002-032-X

5490-156-0L7- XX I 1 5
" ? , 4 (I 0- ] (J '!- /. (] , - vxi 1 0 "j ~ ,):J ..... U ,).J /'...L J

__ _]1 __5_4.90_-J02_-GJ9-_9 Vi _9_ ___ __ _
7 19 54 () 0- 8°2- I 39- XXI 1J

10 5490-882-42J-X~I' lJ
5490-802-lfJ7-XJ. 5

,. I
5,191- 07 L- I :i 4. - 9 XI' ~J 1
5491-082-090-1.X 1
5491 - 182- 0,,2 - xxi 3

4

S
10

PART CODE

5110 -11 00- 0 8X- ::X,
511 0- 042 - 11 5- XXI'
51 ]0-092-432-XX 4
5 ] ] 0- ] 0 2- 44 1- 9111 9
5]]0-112-235-XX 9

--~-;-;-~~-a~-=-~{t~-~f--,~.. ---
5] ] 0- 6 02 - 0 24- XX[ D
5] ]0-602-]00-XX 9
5] ] 0- 602 - ] 0 1- Xxi
5] ]0-602-102-xx! 1 t]

5110-602-103-xxI 8 1
- -5-(1(f--6-Cii--10T-YX1- - -8 - - - - -L -

5]20-052-072-XX 3 2
5]27-506-]16-001 8 24
5127-69]-533-8X 9 ]6
" 1 30 010 ] (, v v VI 4 c,;) -'- - - . -l" - "" I .)

5130-372-265-XXI 2 u
- -5-jfl--8-0-),-Yo{--i>:1 - -- -li- -----,. ----

5]31-805-20X-X} 6 14
5131-226-116-00 8 9
5]31-832-485-XX 9 ]]
5131-832-487-XX 8 27
5132-302-075-XX 7 2

- -5-(fo---50-6-:"-51i--cio 10
" 1 "6 - ,) ~ "] ~ (I 01 ] 0:.J J ,) )- ~ \ ",-;) ,-, 'I .'

5136-506-5]8-021' 10
5136-506-522-00 10 6
5136-506-527-0J 10 8
5]36-791-532-0~ 9 19---- -- ----------- "1- -"('~ , "
5]40-902-026-XJ 5 j

5144-AA8-465-AX 6 2
5144-011-341-AX 9 13
5144-013-444-/,X ] 1 10
5144-013-445-AX ]1

- -5-1ff--()13--iff6---;i-YI' - -]-j
5144-0]3-449-AX 11
5]44-015-J 21-8X 7
5]44-015-135-AXI 7
5] 4 4- 0 18- ] 64 - Bxl fi

__5_!_4_4.-_0_6_~_--;~_~j_;,_-_~0j
51 44- I 3 1 - ,\ 10- 11 "I
5144-996-114-AX 8 6
5144-996-127-1\Xi 8 21
" 144 096 14", vi 8 1 "" -" - L- 11 "I .1 "

5]44-996-]59-/:X, 8 4
5145-\']3-452-ilxl 1] 12



89

.-.., e.G 0'l,'" C.I:::"'; ~--..[ r--; ,r,.
C'--.J ;:-. "1

C'J <::::t' ,," .~ tC: l.t) U') C0

,
,

.;::;,

"~:
L:...,I

o
co

I ,

>-DO

;-< ><

I I
00

~. ~:~~ ~; ~ ~ :.~i.·".~:;~~r~-[~-::~l.~'"-";:-~'~'--'r,,?{,:,/:,·'-% ~: ~,~:-~: r~~- ',1z-~'r~-~
'-.J' ........ -.... ....... '-'-' • , ..... ' L.~ -.>-J _~ .... '-- '--' - ~ ........, ~ ......... lL: 1;--;' i:".;~-J C ,'..1 t;'"";; l'-'~ .:...c ,---0 ~-': ~,....-, '-:;.:'

..-; '{ 0 U::1:t.-; 0,......, '" ~ ~'"'0i:0 co-: ,---j lD U:: 0:0 ..-... ~'-J .-~ C-J ........ · I C ~-"J c: ...... ..., c -, '='':-~ ~ ~ ~ ~~ 7 ~~J

t.i.:lC'J ~~JI~C~~~~~I~C!-l;J'~~"]~.Ji(bJ:'/J/'!/.j~'" Nil 1,1 I I I 1.J IC~J'""-.IC'-Je--JC'J=-_lI , I I ~~~~~:~~~l:~~: ~(.GtD:.o~~w~
U~ OJ ~ ~I~ ~ ~ ~ ~ ;;;~~ ~ ~ ~ ~ ~:= ~ ~ ~ Z~: ?; , 'tel ~ CD 0 0 Ie

i I I J; j ! I j J J: I I J I I I: I I I I I I: I .~' ~~ ~I ~.:: -7 ~) ~ I I I I I I

;;. ~ ~j~ ~ ~ ~ ~ ~!~ ~ ~ ~ ~ ~:~~ ~ ~ ~ ~~~: 0 :~ ::; ~ ~ ~ ~ ~~ ~ ~ ~ ~g~
, ,

-.---------.-.....--~-.---~---------+_____-~-----____;_---------~--,....-.--------- ··4------------""1--------'------

~ ~ 0~ ~~ ~ '~:C'-1 7 b-.I [-- ~~ ~:~ ~ ~ ~ ;: ,,~:m ~ :: ~ ~ :::~ ::'-1 LD ~ ('-' n>o ~ ~ ~~ ill

,
,
, ,, . ,

:~ ~2:: G""; C) "T,;:.o G) m m m 0);::::::: m m l"-:::~ : =~ C'')

,

co

-~~--I~~-~-~ ;~;~~~::'--~=-;l- C,-----:,-_ ":-~_-c_I:.- 0' ~ .~•.--:- -----::-~~~~-:,-"-I-~~~~~-

.~ 1-- ~ :~ ::: ::

.--;:--:;-;:;;:->7---:::<.:-X x'· ~ x ;-..-::: -;...-.: . ~ x~~----;;-;:::;->:;.-~-I·y- ·-~<-~->~:::<...,.~~-S<-x-~<-~>'"'7:·xx ;;.<-X~<---X""'X-;;''"'7:-;.< :.<~>'7:~-::.:::-:;;:.--:::::-::~.-:::<-

~ (i jj~~~ ~ ~! ~i~ ~ ~~ ~" j(j j! ~) \ f>' ~ ~ ~~:~ (J (jt;~ ~;, ~
1:== ~:;~; ~ \~ ~:~ ~:; ~~::; ~:l~~;-~ ;;~:; ;~.~ ~;;: L(:;'I"-~ l() ~D ~ ~~ ~;~ t~ C') ~~I~ ~~ ~~ ~=~:

, ,
----- -··-----·-----.....,-·-------o-----------+--~-----.....,.-------·---·--.-_----.-.-~-_:____---.------------:------'--

___ :~~ r-------< ,-,-; ---:;< l~-; ~-·I:l;.,) :-'') t'- "<:t' ~-~ W:l- ;:~J.;o '-;) ,~; .:.J "--';.;:J en c;:'-.C r-, ~~:, ~::: ~ ~,-~ ~::C) ~-':: --...:.' c-,

~:) -<.<:" '1 i r;
I I I I

:...:,) -..-~"' .:;; (~

: l r~ I .--)

, I
:--. (;:-; U)

. ; I r~ , __ :, I,',,'

..::> .--j

l, ~ 1; ~ I,:

------,------------,---------------~---r_---'-----------------,------

-, .:.-:; """"": ........, ('.1 C":...:o (-) :'-):~--;-.[' "'~ t(;; t:) -:') r-':~-' ,-< , ... <..:.-;: [,~ '~.,['" ,;.;:j r_' l::- ,-~ ('.1 ,- ~ ~':';" 1~;: -._; :.::-; C) Cf;.-=-G ::::.r; c': ~~-; :: j

,_~ C'J ,..-----, :'J:--- ~ ._~ c--

L0 to 1.0

I / I
ce :::::> (C

c:s a: G
I I ,
000
'0 ~ ~Q

-----:~-;~~~-~~~-~-~--~~---~~ :~~ ~ ~~:~2- ~-~ ~-~:~ -~-~-~~:~~ ~~ ~,~ ~-:~~-~~----~;~~f-~~cr~·
(.;J I I I I t II ",,~.1.~ II I ,I III ,,~~~ III ~~~.l II J I I I III I III I ;.~;::;-::

o ~:'~~~'~~: "'0' O~J :~~ ~ ~~;:~ ~'0 ::~ lnm~ :~~~~~~~~ ~ ~:~~
8 ~~7~~~)ir c~ I I r~ I ~~I~ ~~ ~I~ ~~.J~ IC~~;~~~iC; ~ 7~7';

~~ 2; :~ _~ ~ ,~~~: ~-J ~ ~~ :~ ~ ~~ ~:~ ~ ~ ~:~ ~ ~ ~ :~:;: ~ ~ ~ ,~:~ ~ ~:~ ~
f~7:f.77:. 7 I j :~ I '~J~~:( ~~~ ~':~ ~~~ :~J~~~7c~:7 ~ 7:~7

c... '--- ......., -:....... ......., _ ':...:' 0 0 a 10 c:: 0 o~o 00 0 10 00 l- len 0000 cia 0 0 100

:: :: :: :: :..-:::; ~ :::.--;:: ::::: ::i~=:;.--< .-; ~ i:: ~ ~ ~~ ~ ~::: (0 ~:~ ~
If:;' LO LO LO L(~ L0: L() Lf":; J..[) :m L() l..f) L.':lrJ..[) L() L() L()llC) LO L() LO ILD to L() l ... LO u':l,tn 1,0 lDlLO Lr..

I ! r I

/

""



90

------------------------------------------------------------------------------

['- i.W
0 '"co

u

~" ....

"""w.

co
2:

u

~ --e:
2; c.....
:..0::

co
;.,:. (D ~~ ~~~ ~~ ~:~:~ ~ [-. ~~

,,,

,,,,
-----+--

,-

,.:::
;'J--,,

,
l ~- -'";,I'

~~~ ~~ :?: :~~:~; ~~
(-,j

u.\ ~~J c:
,c l~:; 1:-:

, ,
c- J ~--i

"._~ ':..::) :<)
1.1 I I I
I. - < ~. I .. - 1 ". - 1 - •.,

:::, .... ,:-.-." C'
::::;; '::l) ::_",

I I I I I
r---< ::- 1 ~'.J .- 1

C'-J .,"-.1 .-.; I::'
:.::) '-J; :....:: ,"
,:) I;:,

,:~ ":::7' .:'-1 (') :..D ,(~ ~:) -c:::..:"
• ...; ,..--' ,-. C-, C""1: ,-- :-.)

,
o
c
,,--

en

------ ~--------+-----------------_._-_.._-,..-

•.:: :0 :~= ~.~ L.') u) m :~: "'J' ;~ 0) .~ (;:) :~~: ~ :: :::~ ~;~
,,
, ,

:..c.--.:;.o l!") (D t· .... ::: ~.;:o::::;: lr.:::.o en ~ ~= :<.:' :r:::(': ,<:;:.0;:: ~.-J r-~~:L-- c- :-1 r-.., :.: :'):~:: (~. m C'),,~ (-::,:: [-~ ~ ~ (0 :::_~Q::.c::,:: -~~J :'?

, , ,

---~ ~ ~~ ;~~9 ~ ~ ~-----~~-~i;~ ~ ~ ~ 9~~:9 ~ 99~ 9-:~~-~ ~ ~-~~:,'~~-~;~~--~~ 9~~:~ ~-~-~ 9-~
l:..J ::~J ~~ ch c~ l::l:X--' co ~-; ':."'-I (": 0 O::~......-i"'::r 0 ~-< lr;lr-i r-- M r~- N c:";:)' ':.c co C---l (0 (~~I~O LC: r~·.:.o CJ) C--:tO '::::;>~.J f- C'.J 00

~ ~~~~ ~I~~ ~~~l ~~1~~6~~~~:::~~~~~1~~~~~~1~~~~6:=:1~~:~~~~~~
u ;.1 ~ ~ ~ ~:';.J ~ ~~.J~: C~ C:.J:~ C:.J ~ ~ 6 ~.J:~ c~!. ~;.J ~~:~ ~.J ~ ~ ~ ,~:;. ~J ~.• c!J~ ;J:~ c~ ~ c~ C~J ~J
~- t.D to '::'-J C-.J rn:,::r. en m 0") LD 1 U") lr.-:lO C'J to (") to r--ir_ 00:::0 C"") Cf) ~"Y)IL(") 0) ,0 ~ to O~....-I,-" r- c '<.;]" ~~'<::r ,r 7 'o;;;:r 0 <::>
~::: :-..J -<::: 0 0 ° 1°0 00....-1: ,......, ....-1 1....-1 N:"'.J M Cf) M1C"l") (0 C'? ~ 7 "G'I LD If) to >.D to r-;r- (- 0,..-.., -.-:r 'Q'I<::J' -.::r "q'""'::r' L") l()

~~ ~.J ;., 6 6 ~I~ 6 6661 6616, 6 6, 6 6 6:6 6666, 6:6 6 6 6 6 d:- 16 6 ~ ~ ~ ~I~ ~ ~ ;., ~ ~
8) c:: r:--.J C-.J N1e-.J N N N N

1
N C"-.J~c-.J C"-.J c..... C"-.J N C"'.JIN C'.J N N::--J C'.J1::--.J N N N N N:N N N C"-.J C-.J C'.JI~ C'-J::--J N C-J N

If:. to 0") en m :.::r. m m m m: en m 1;:'-' m en 0) O"l m 1m m 0) en m 0) 1m C) m a: m ~'") 1m ,:.n 0) m en ,~;m 0) OJ 0:. a) m
l.{) In L0 U") LOI<..r.. l.{) LD L[) LD

t
ll) ll)llO ll) In Ln Ln Lf):lO U; it:; Lf) l() lO:lO in LD ll) lr.. l{)lll) H) l..C u") Lf) L{';lln L.0 L.0 H) Ln ~

I J I 1 I I I



BP047 1108-097-100-0A *** NUMERICAL INDEX *** 93.08.31 P.

VI20-365-002-50
VI20-366-001-60
V201-260-004-00
V201-260-801-60
V201-260-803-00

f I I I I I I I I
' PART CODE I REF • NO PART CODE I REF • NO I PART CODE I REF. NO I PART CODE I REF • NO

10 17 V210-360-601-60 30 12 V363-260-008-00 22 6 V411-260-008-00 22 5
23 10 32 11 23 14 22 14

6 4 33 8 24 9 25 3
32 3 35 9 36 4 26 3

9 10 V210-360-602-00 29 5 36 7 28 3
10 10 V211-260-801-60 30 10 36 10 28 7---n-------i(f- . YirFT60-':if6Y'::'-60 ---fs-------is-- -------------------------- ---37-----··-6- --------------------------- ---iC----zo-

V201-260-805-001 9 9 30 11 V363-260-010-00 19 4 30 13
10 9 32 6 20 4 32 4
11 9 33 4 21 3 36 11

V201-260-805-5011 3 34 4 22 3 37 5
1 8 35 4 V401-160-006-00 31 3 V411-260-010-00 19 3-----i--·-··-ir ---'{iiF360-':S-o-i'::'-60 -·-rS--------7-- --VlfoF-it-o:"-o-oif':oo ----"3--------5- -------------------------- -·-Z(f-------T
2 2 23 13 9 14 21 7
9 11 23 15 10 14 22 7

10 11 24 8 11 14 24 5
11 11 V301-260-005-0 10 18 19 15 32 9

___Y.29.!:-_?_~9_:_8_9_~=__Q9L __L. X Y_~9_l=__t~9__::9_Q_!!.=__Q9 ?_~ .?_. J2. J~ ..__.. ~~ 7_
4 6 31 4 28 4 35 7

36 3 V304-260-008-00 2 11 28 8 V411-260-014-00 18 16
36 6 9 12 V401-160-010-00 24 4 V411-260-020-00 28 11

V201-260-806-50

J

36 9 10 12 32 8 V500-162-501-00 26 9
37 4 11 12 33 6 V500-162-501-50 2 8

___Y_~9.1:-_?_~9_:_8.9_7=__Q_0 f_~ L9_. _..__ _. .. _. JL p . ~_'L ~_ _.f~_Q9_:)_~_~=__~OJ_:9_Q l§ ~_

V201-260-811-00119 13 28 9 35 6 18 11
22 13 28 21 V401-160-014-00 18 17 23 7

V201-260-812-00 19 5 V304-260-010-00 5 6 V411-260-006-00 3 8 V530-240-502-80 19 11
20 5 V305-260-010-00 6 5 3 13 22 11
21 4 V305-260-012-00 41 4 25 10 V580-140-302-00 14 2

. __ . . ~.JL-----3-- Y~_?_7=_}§J__:Uf.:_00 .J8. ._J ?~ ~_ __. . __ . . l~ 7_
V201-261-004-50 6 3 18 10 V411-260-008-00 1 5 V600-110-600-50 15 2
V201-261-005-00 5 5 V328-262-110-00 23 8 1 10 V600-110-620-20 12 3
V201-261-012-00 19 2 V361-260-006-00 37 3 1 14 12 6

20 2 V363-260-008-00 1 4 2 3 12 10
33 5 1 9 2 9 12 13

___Y_?9}:-J.~J:::9_L~=__Q91JL . __ J .l E .... J ~_ _ E J_
22 2 2 4 4 4 13 4
32 7 3 3 4 8 13 6
34 5 3 11 8 5 13 8
35 5 3 16 8 12 16 2

V201- 261- 014 - 001 24 3 4 3 8 19 16 4
__ J_29}:-.4_~9_:8_0_4=__Q9L ~ J 4 .7 . . ~ J~_ __y_~_8.0__::_~9_Q=__Q9J__::O_Q l~ . 7_

3 10 8 6 10 13 V704-140-015-00 8 3
3 15 8 13 11 13 8 10

V210-260-602-0017 4 8 20 19 6 8 17
7 9 19 71 19 14 V704-140-020-00 28 12
7 14 20 7 20 6 V720-101-900-80 9 5

V210-260-602-50131 8 21 6 21 5 10 5

W
f-'



BP047 1108-097-100-0A *** NUMERICAL INDEX *** 93.08.31 P.

=N

PART CODE REF . NO PART CODE REF • NO PART CODE REF • NO PART CODE REF . NO

V720-101-900- 80I 11 5 1108-101-002-10 1 2 1108-217-005-10 12 9 1108-410-210-00 28 6
V720-101-900-90 16 10 1108-101-003-10 1 6 1108-217-200-00 12 12 1108-410-220-00 28 10
V720-102-401-80 9 7 1108-101-004-10 1 7 1108-218-200-00 13 1 1108-410-230-00 28 13

10 7 1108-111-230-00 1 11 1108-218-210-10 13 3 1108-601-001-10 29 1
11 7 1108-112-210-00 2 1 1108-218-220-00 13 5 1108-601-002-20 29 3

___VHQ:__l)?_~}J_Q:__?_~ __ J_? :l JL9_~:__n?_~.2_2_Q~_09 ? ? )I_0.8.~_?H:__?_39_~_00 L3. ? ),~_QL6_9_~:__Q_Q~_-J_Q 3.) 5_
12 7 1108-121-001-00 3 1 1108-219-001-10 14 3 1108-606-002-00 31 15
12 11 1108-121-210-00 3 7 14 8 1108-606-200-10 30 1
12 14 1108-121-240-00 3 6 1108-219-002-00 14 5 1108-606-210-00 30 8

___~_lH=_~_~~_~~_~_~;_~~I---!-~-------I~-- . tl~_~;_tI~_~H~_;J~ ~ ~l ~~_08_~_~~_~~_~_~~~~_~ tI l~ It_~l~~_~_~;_~_~_~_~r_~ ~~ ~_i_
1102-611-006-00 29 2 1108-131-002-00 5 2 1108~219-200-10 14 1 33 1

29 4 1108-131-240-00 5 1 1108-219-240-10 14 6 34 1
32 10 1108-131-260-00 6 1 1108-225-230-00 15 1 35 1
33 7 1108-201-001-00 7 11 1108-226-001-00 16 1 1108-611-003-10 32 2
34 8 1108-201-003-00 7 15 1108-226-002-00 16 3 1108-611-004-00 33 2
35 8 1108-201-006-00 7 1 1108-229-001-00 16 5 1108-611-007-00 34 2

--Tl()Z:--7-f8-~-io-Flo ---:lg-------iT ---nO-F20i--':()67~-60 ----r------'F ---ir68~Tig:'--ooi~io --Tfi--------fj- ------------------------ ---S5--------T
1102-718-210-10 39 12 1108-201-008-00 7 5 1108-229-200-20 16 9 1108-611-200-30 32 5
1103-216-002-10 10 16 1108-201-012-00 7 6 1108-240-001-00 17 1 35 3
1103-301-210-10 18 13 1108-201-013-00 7 10 1108-301-001-00 18 5 1108-611-210-50 33 3
1103-301-220-00 18 14 1108-201-220-00 7 7 18 9 1108-611-230-10 34 3
1103-312-001-00 23 12 1108-201-230-00 7 12 1108-301-200-'lO 18 611108_616-200-10 36 1

---~-;~-;~-~-2~-~-;~-;~-~-0 ---n--------1- --irO-8~-2-6F()6-i~-60 -----~-------;r --n~tl~fnf~~ ---ir-----T --Ir~r=~ifn~-=&~ ---~~--------T

1104-202-004-00 8 7 8 18 1108-302-001-00 19 8 1108-617-210-00 37 1
8 14 1108-202-200-10 8 1 22 8 1108-617-220-00 37 2
8 21 1108-202-210-10 8 8 1108-302-002-00 19 9 1108-716-290-00 40 1

___ ~)9_~:__?)!i_~_09_~:__QOL ~ :l n9_~:_.?_0?._:._2.?_Q:__QO ~ J .?L J_ __)J_Q8_~_~~_~:_J'O_9._:.9_Q 49 ?_
10 4 8 16 1108-302-200-20 19 1 r 1108-726-200-00 41 1
11 4 1108-202-230-10 8 15 1108-302-210-00 19 10 1108-726-210-00 41 2

1105-402-211-00 27 4 1108-216-001-00 9 1 22 10 1108-901-003-10 42 3
27 9 10 1 1108-302-220-20 20 1 42 7

1105-422-210-00 27 3 11 1 1108-302-230-00 22 1 42 12

--- rio-s - f2Z-~ir:Ho ---H-------+ n9_~Jl!i __:9_Q_2_~_QO --T~-------- ~-- ---}HtH-i~-8-d~-~~-~ ---g--------1 -------------------------- ---H------ ~l
27 10 1108-216-003-00 9 15 1108-311-004-10 23 6 1108-901-004-00 42 2

1105-608-004-00 30 6 10 15 1108-311-230-00 23 3 42 6
1105-608-250-00 30 2 11 15 1108-311-240-00 23 1 42 11
1105-608-252-00 30 3 1108-216-004-00 11 2 1108-311-250-00 23 2 42 15
1105-608-253-00 30 4 1108-216-006-00 9 3 1108-311-260-00 24 1 42 20--- i -f 0-5:: fj-68-~ i 5-4 ~-601- --36---- ----5- ------------ --- --- ------- - --To---- ----3-- -- -fl-68~-slT-T1 0-~oo ---24 ---- ---- i ---IT6F90F6-is-: 0-6 --Tz- -- ---- -T
1107-902-002-10 42 8 11 3 1108-401-005-00 25 5 1108-901-021-00 42 5

42 13 1108-217-001-00 12 1 1108-401-006-00 26 6 1108-901-023-00 42 10
42 17 1108-217-002-00 12 2 1108-402-003-00 27 6 1108-901-025-00 42 14
42 22 1108-217-003-00 12 8 1108-410-003-00 28 1 1108-901-027-00 42 19

1108-101-001-101 1 1 1108-217-004-0012 5 1108-410-004-0028 17 1108-901-028-0042 4



BP047 1108-097-100-0A *** NUMERICAL INDEX *** 93.08.31 P. 3

PART CODE REF . NO PART CODE REF . NO PART CODE REF . NO PART CODE REF . NO

1324-205-002-00
1329-106-001-00
1337-216-012-00'

1108-901-028-0~ 42 9 1337-216-012-00 10 6 2100-401-001-00 23 11
42 18 11 6 24 10
42 23 1337-721-002-00 17 6 2130-601-018-00 25 7

___ i_t~_~;_~_~I;_~~_~;_~l __ ~_~ il t~_1_~;_~_i_~~~_~1=_~~ 1_~ ~~ ~2~8_~_49_~~_1J~_~9_Q __J~ I_~_+ + ~
43 8 1352-106-001-00 41 5 31 7
43 13 1352-404-007-00 28 2 3256-702-002-00 32 12

1108-902-012-00 43 3 1359-403-003-00 25 6 33 9
43 14 26 7 34 9

1108-902-014-00 43 1 1359-716-100-10 39 2 35 10
1 ~_3 6 E?_~~_7H::.z_Q_Q~_~0 ?_~ ? ~§_?_~~_~9)~_9_Q§_~_QQ ?) ~_+--------------------------~---------- ~

43 12 1364-311-200-00 24 6 3560-302-002-00 2 7
1108-902-015-10 43 5 1364-407-002-00 25 8 25 2

43 7 26 5 26 2
43 11 1365-241-002-00 17 5 3600-201-013-00 19 12
43 16 17 9 22 12

1110-241-250-00 17 4 1373-941-004-00 43 4 3621-702-003-00 18 4
---iH6~-Z4T.:-26-6.:61J --Tf-------8-- ------------------------- --4"3--------g-- ------------------------- --Ta------Iz-+-------------------------+----------------1

1110-311-340-00 23 5 43 15 3670-423-001-00 5 3
1110-401-014-00 25 1 1376-402-003-00 25 9 3737-234-005-00 9 8

26 1 26 10 10 8
1110-402-001-00 27 1 1379-717-240-00 39 10 11 8

__J.u_Q~_9_~9 __::9_Q_~::_Q9 __3J J.8 ~_L J E?J_::_~L?::_Q_Q?_~~O_Q !l. ~_+-------------------------+------------ ~
1302-225-003-00 16 8 1383-716-200-00 39 1 3759-164-005-00 30 7
1305-241-001-00 17 3 1383-716-210-00 39 7 31 16

17 7 1390-931-200-0 5 7 8057-007-000-0 6 2
17 11 6 6 8592-016-250-00 41 3
25 4 1391-716-001-10 40 7

___ ~_~ :l );J_~_l::.?)_6_~.z_19_~_lO -__4_Q ?_+--------------------------f----------------+-------------------------+----------------1
39 6 1391-716-220-20 40 9
39 14 1391-716-230-10 40 6
40 5 1392-601-203-00 36 2

1305-701-006-0~ 7 3 1396-121-001-00 3 9
7 8 3 14

7 13 1396_601-001-
0131

14 I--T3()S:::-9-3F-O()3.:-o-ol----s--------4"- ---i"3g-Ei':-fio6-':()6F6- ---3"1--------6- -------------------------- ---------------- --------------------------
5 8 1396-606-003-00 31 13
6 7 1396-606-210-10 31 10

41 6 1396-606-212-00 31 11
1310-241-003-00 17 2 1396-606-213-00 31 12

39 4 1396-621-200-00 38 1--T3io-:2-fi~-6 Of--O-1-- :lii-------- -5- ---i-4 ()g =- i-1 'i":(JO-6=--60 ---7.-f- ---- ---2- -, -- --- ----- ------- ----- ---- ,-- --- --- ---- ---- . --- ----------- ----- ----- -of -------- --------~
39 13 27 7
40 4 1432-117-001-00 18 15
30 9 23 4

2 6 28 16
9 6 1480-504-002-00 28 14

CD
W



<D
,jO.

8P049 5207-097-100-00 A~f'li!diETICAL nDEX *:.1-:* DJ. 07.1 i; fl.

DESCRIPTION REE . NO OES." ""10\ I REE
i

1\ ° DESCF:1PT10ri IJESCflJPTJ or, r. EF i\O

) ]

]('

1 ~

, "
.-; ~)

7 10
'7 1~~

g f~
---.--- K -ir,-

1'. n
1­
" 1

1.1
Ii

3~

n
.,',
,),)

II
8
1\
9

]C)

'.0>

J:: .
fi

J(I

9
1 C

g

fj

I

] J
c' f;

! ,
j-(:

Ii,

"':','

11 P
] (I ] C

1 . -• 1:
n .,.
;) .:,;)

'---~-----f::-

(j fj
J ~j j

- _. - - - .

r; 8 I ]0
9 6 I SeREI' 1'10.8 ",

1 'i 1 I r (. n r' I: r, -'- ~, , 7
D
8
9 -Z-o

11
3

8 14
[; ] 3

7 "I'
d

2 IS
- ·f--fti

11 . "1"
2 J 0
6



BP049 5208-097-100-00 '~:.:'i:.i:ETJ[;\L J '\DEi: >;-:'i:=-!: G:j. O~: . I 'j P.

DESCRIPTIO,'; SEF \0 ,.:;.: S'- 1" ~ ; PEl' NO DESCnIPTIO\ l,EF [\:0 DESC1;IPT10\ nEF ~()

j'i

~i 1

Ii
F'

S
2:;
:)~

1"
Ii

--'(if

[J

(-J

If"I/"C')I'ER,rl" , {" C '" ",'" """IG' "'5"'[")'-I','o'lr"["[, C'cc 1 f';""r'l'/CO"T"(ll ",{,\<'{\, U ~ ,:" I" ~i , .. /d',.· ;',r., Lell J.) 11 J'. ~ : i ..... r,', \ h~,[~ 'Al\ ~ J ' 1\.1\_ _ :l:::.;:-."I
ARM / PII'0 T 8 Ci, [if ii, ; ,', SS 2 GH GE, FL' EL 13 J 6 8
ARM/HOCKER 3 22 GEAR/liEU CliL 2 9 PHL, [(ECOIL STtl!ITEH I 1~
, nREnTEn nP I, RK ] 0 1 C! "[i ' , " ;": 0' c; I,' " G" I; EO" 0 I' - .' n" \' 8?1 P1[' I ] 10'II.!\ ;) 1\ J (I ,_,,:) .,i ; I ,..l ,." L. \ L v 1'1;\ 1\ II.),:') ... \

I, ARRESTER/SPARK 11 1" 2 GHONMET 7 16 I :; I]
BAR 16 lei. 3 8 26 , 3 12

I
'T~I~-li'-G-,-fB-ll:'-'f(!4----- i ~j Ciili!,'iE,Fi c~t,c:\!;.:,~~ ,~-G-(fO{ .---.-- -'IT----T -PIr' pISl~O,~,,--'--'-'--I--T- 3i

1 1:1 CU,'H' 7 12 IIANDLE 14 6 f'11" DOIlEL J J 6

I
1 ] 4 7 J 7,' IiEAD/CYLHdJES CO;;P 1 2 PIPE 1 (,I J,1
3 17 7 22 HOUSING/fH: 5 4 ]] 12

i 5 5 9 18 I 6 4 PIPE/EXI:i\UST 9
~--. -------- -----. -- .--f ----IT .--. . iT ., -Tr 'i'~-~-iTf~;-~,' -C-O·;:·' . AS S) - 'T· -,-{' ·P;[:E-;IN TAI\ E 9; i:

7 19 CLIP 12 10 INSULATOR 9 16 pIPE/TAIL 1] 16
8 16 13 19 JET/;lAIN 9 12 PISTON "
8 22 13 20 JET/PILOT 9- 13 PISTON L=0.5 2 2

____________ . ~ __ .9 .. __ .1.4.. COlT Fe' ,"i. j ~ Ui', 1 \ ,. _J4. J'.E}_ .. _.. '. , . , __ .. ' _. 2. )_0_ JLJlT_E _.. _ ".... I, . .". ..2
10 15 11 15 I 3 J9 I 8 7
10 18 CO VEf: . C!: /, ;;c /, SE 1 7 7 13 i J (; 8
11 Z1 Ci\;\:" K~ " S[, CO 'i ] 8 LA Il EL , 15:' I 1 \ 9
1 2 ] 4 DEC 0 " f-' r, ES",1, 1\ 3 10 LidJ ELI ~\[, NUAt 15 I PLIi G i 4 6
13 'I' r;L~M";"".' 'C' IT""['" 1 / \ to 'EI'ER 8 ,6, I 1',..... l± ...;. L'..J r:.., ~ I ~ r, ,-,- L.. j '0 J. l; 1 L.> ) <..;

13 25 5 8 32 POT,FILTEH 12 5- - - - - - - - - - - . - - - -ff - -. it; - - - - - -{ -CrY(lcll 0KE - - . - -s' - - - - -:.' - - - - , . '1 --13- - - - - 's-
BO 'T "6 vo 10 l' " - Mnr'Fll!'c "O"D 1(' 1 e )'['L' r;"/c~'RT'l'''' ',.'

.... j' i> (1 _ i 1 .L ~), J ••• ' . ,'-, ,; L ,'ll I .! _ Z .' ,-,':' I ..... 1 II, .;" l::,. . r ~ iJ

BOLT / N6Xl 2 8:'9 f /, 1\ 5 3 , I 11 13 I: EEL, HE C0 lL SIt,;: 1Ef:! 1!; i
BOLT /H6X 30 1]:' G 3 ~,:OZZL[n: 1,1" '9 11 HELl ]>';EI\- HLITS 1'[( H.G: :;
BOLT/ '16X8 '0 ['Ii "'" . ce" 'I' ,(I 1 "I'T 0 I' - 1'1"G ['I e l'O" 1=1':, :'; "

r, '6: u """,' ,.'", "' "1 ". : J(, ;I'N:G S'~P" . ,I., i ~ ..
iJ ) II .. ~ 1>,1\ L L

~-0-:1~/-~:8~i-:6---------- , j~ E: l:l .-.--r '-T---·2~ -i;gf;-~;,T~'b-~:--' ---'I -IT 1

11 13 3 8 10 HOD ASSY COi\NECnO~GI 2
BOLT/H8X25 3 [j 4 8 24 fiOD/GO\'El-:i,(Jn (;]
BOLT rO"""C'J"J ",~ F'(iD 'I ('n\' "( G 0 1", F'OD/I'US[' I 'I,u ,qq,"" , " "v' " , --', I "
BRACKET, 13 ,] ] O]L] ,1);1 SOU ,
- - - - - - - - - - -. - - - -. - - "ei -. . '1- ,. .J 111:3-!-

12 1 Ii 1 12 S I
] :; 9 3 ] 3 18

BR 'CKEI"""["F' 11" 1" ',' "U'T/~'6' lei '/(' 'rI\. ,/It.,,,) .-.:.. L.':\ ,I I- i (,

BREATHEI: I E \3 6 11 25 I ]0
CAHSHAFT ASS'i, 2 (; J3 J3 nT,RING 12 7 11

-C-fM:S-II-{F'( -- - -, -. -(o-ifp!' -:f - -- '~'[;,\: F:{,'i, i. ,,'LFIO '7' -., - - - - - --(3- "fO .... - - - -, '1--((

CAP 111 5 )] b'\UT,GMI': :1 14 1]'-
CAP T Ar'K II',' ", "[' ':- 0 1 0-[;1"" J' i I",,\,\ . ,) 11-::-' ~."j, J ~ ,-li\U ',J ~~~

CAP/OIL FILLER 4;) Sf: L ] 1 12 S 1:'
C1\ P , AI R FI L.T EH 'J (\ :i SL : :,' 10 6 j 3 1 j

, 1] 11 7 pgELlCOi\TIiOL b Ii l \~

CD
en



BP049 5208-097-jOO-OO j; HE TJC;\ t~ 1i( DEX %~ ;,.:' -;;; n:{. 07.1/)

CD
0>



BP049 1108-097-100-0A *** ALPHABETICAL INDEX *** 93.08.31 P.

DESCRIPTION REF . NO DESCRIPTION REF . NO DESCRIPTION REF . NO DESCRIPTION REF . NO

BOLT (M8X25)SET

_~_Qhr.(?_~) ~§_~_~9 _

BAND,WIREI140

BAR/DEPTH/E
-13EAIHf.fd-:ii-Bl506-s-------
BEARING,RB/6202

HANDLE/RH

HOLDER/ENGINE
HOOD
HOOD/REAR

GRIP,BRAKE

FRAME/FRONT/RH

GUARD

COVER/CASE 11 3
COVER/HANDLE 23 9
COVER/MUFFLER COMP 3 7
COVER/MUFFLER/3 COMP 3 12
DISK COMP 40 9
DISK/SIDE SET 39 11
-ors-i/sroT----------CO-MP ---rg-------ii-
FENDER/E COMP 36 8
FENDER/SUB/LH COMP 37 1
FENDER/SUB/RH COMP 37 2
FENDER/20 COMP 36 5
FENDER/30 COMP 36 1-nefER---------------------- --T6--------fj--
FRAME/FRONT/LH 1 1

1 6
1 2
1 7

FRAME/HANDLE CaMP 18 13
-FRTHE7ifrr-illLElE---co-HP ---1-S--------8--
FRAME/HANDLE/20 COMP 18 6
FRAME/HANDLE/30 COMP 18 1
GASKET/CAP TANK 31 11
GASKET/TANK CAP 30 3
GAUGE/FUEL ASSY 30 14
-GEfJiIspO-R/T:Fzo-------- --Tz--------g--
GEAR/SPUR/14-18 12 2
GEAR/SPUR/54 ASSY 14 1

14 6
19 12
22 12

-GRfp~-HAN-r5ij~--------------I---2-3-------il-

24 10
9 15

10 15
11 15

GUIDE/SHIFT 28 17-HAN-OLE/Cli-----------cifMP ---2j--------r-
24 1

COMP 23 2
24 2

HITCH/CALTI 6 2
HITCH/CULTIVATION 6 1
-iirfclflFf6f,rTC{lHP-------- ----y-------r-
HITCH/REAR/E COMP 4 1

4 5
COMP 3 6

29 3
29 1

COMP
CaMP
COMP:
COMP
CaMP

BOLT(SP)/M6XI6

BOLT/M 8X120

16 9 BOLT/M 8X120 21 4 BOLT ,SEMS . -(SP) 33 4
28 6 22 4 34 4
28 10 BOLT/M 8X16 32 3 35 4

8 1 BOLT/M 8X30 9 10 BOLT ,SEMS (S) 7 4
8 8 10 10 7 9
8 15 11 10 7 14--iii---------?- -jJOi'r)H--ax-40-------------- ----3---------2- --B{lLT;-sEfMs--(s-5--,(sxTs- ---30-------[0-

27 4 3 10 BOSS/FREE WHEEL/3P 17 8
27 9 3 15 BOSS/FREE WHEEL/4P 17 4
25 9 BOLT/M 8X50 9 9 BRACKET/HANDLE/ COMP 21 1
26 10 10 9 22 1
5 2 11 9 BRACKET/HANDLE/20 20 1

--IC------Z- -£loIr/H--sgt--------------- ----r--------3- --BI1AcfET7JiTr-i[ILET30----- ---ig--------T
12 3 1 8 BRACKETITANK COMP 31 1
12 6 1 12 BREATHER/CAP TANK 31 12
12 10 2 2 BREATHER/TANK CAP 30 5
12 13 9 11 BUMPER/FRONT SET 1 11
13 2 10 11 CABLE/ACCEL/A 27 1---I:i---------4- --------------------------------- --n------rr --et;SIETfx[C------------- --Tr-------ii-
13 6 BOLT/M 8X60 4 2 CABLE/CLUTCH/E 25 5
13 8 4 6 26 6
16 2 36 3 CAP/G55 31 10
16 4 36 6 CAPITANK ASSY 30 2

BLADE t 40 7 BOLT/M 8X65 36 9 CAP/32 9 8-E3CAIYCSE.flnr----------- --3g---------1- --------------------------------- ---37---------4- --------------------------------- --To---------g-
BLADEI16 SET 40 6 BOLT/M 8X70 28 19 11 8
BLADE,LH/CI18 39 8 BOLT/M08XII0 8 4 CASE/TRANSMISSION/LH 9 1
BLADE,RH/CI18 39 9. 8 11 10 1
BOLT 2 10 8 18 11 1

5 5 BOLT/MI0XI20 19 2 CASE/TRANSMISSION/RH 9 2----9---------4- --------------------------------- ---Z()--------z- --------------------------------- ---10--------2-
10 4 33 5 11 2
11 4 BOLT/MI0XI30 21 2 CHAIN/ROLLER/36 14 5
39 10 22 2 14 10
40 8 32 7 CLIP,HOSE/D=l1 30 7
18 7 34 5 31 16---23-------i-3- --------------------------------- ---35---------5- --cL-ifi;-M--TYI'E-------------- ---27--------2-
23 15 BOLT/MI0XI40 24 3 27 7
24 8 BOLT/MI0X40 6 4 COVER/BELT/A 32 1
30 12 BOLT/MI0X45 6 3 33 1
32 11 BOLT/MI0X70 23 6 34 1
33 8 BOLT/M6X23 27 5 35 1---35---------g- --------------------------------- ---z'j------r6- --C{lVEfll£lELt713/E---C-OMP ---34--------:'1

BOLT/LOCK caMPi 23 3 BOLT/SP 29 5 COVER/BELT/B/20 CaMP 33 3
BOLT/M 8XII0 19 13 BOLT,S/M6X25 31 8 COVER/BELT/B/30 CaMP 32 5

22 13 BOLT ,SEMS (SP) 28 18 35 3
19 5 30 11 COVER/CASE 9 3
20 5 32 6 10 3

ARM/SHIFT
ARM/SHIFT/A
ARM/SHIFT/B
ARM/TENSION/A
ARM/TENSION/B
ARM/TENSION/C

-SALC;S-TEE(L/S/Ts-------
BAND/ACCELERATOR

'-0
-J



=ex>

BP049 1108-097-100-0A *** ALPHABETICAL INDEX *** 93.08.31 P. 2

DESCRIPTION REF • NO DESCRIPTION REF • NO DESCRIPTION REF • NO DESCRIPTION REF • NO

NUT

NUT/M S

LEVER/LOCK

MOLDING

HOSE/FUEL
INSULA TOR
KNIFE ROTOR
KNOB,LEVER

LABEL/VROTER

LABEL/CAUTION

LABEL/SHIFT

-j(Noii-.-i.:EVE-Rlz"4---------­
KNOB,SET
KNOB,SET/M5X15

31 IS NUT/M 6 29 7 0-RING/P18 10 7 PIN,HEADED B 39 S
31 14 31 4 11 7 39 13

ASSYI 39 1 NUT/M 8 2 11 ORNAMENT/COVER 42 4 40 4
18 IS 9 12 42 9 PIN,NARROW STOPPER 2 7
23 4 10 12 42 18 2S 2
28 16 11 12 42 23 26 2--ZS--------y --------------------------------- ---28---------5- --6RNAKE~fTifsEKT-------- ---,jr-------3- -PIN-,-S-NAP-/6---------------- ---fs--------'!--
24 6 28 9 42 7 26 8
29 2 28 21 42 12 28 IS
29 4 NUT/MI0 6 S 42 16 tPIN,SPLIT/20SXlS 2 8 I
32 10 19 4 42 21 PIN,SPLIT/2.SX20 18 3

1!t:UT/H12 -!!IO"~AHENT!OHV-- ----llI!;;;"H~;~;~;~!!l
43 8 NUT,CASTTLE/M12Xl.2S 18 2 ORNAMENT/SA340 42 14 PIPE,ROTARY A 39 2
43 13 18 10 ORNAMENT/SA3S0 42 S PIPE,ROTARY/B 39 3

_~_~.El.~_~L~!.!_~~_~ J __ .:1.~ L _~_y}L~~_g_~ ~f 1-_~ Q~_~A~_~~_U.~_~!i_~L ~_~ J_ _~!:.~_~~ L ~__
43 6 33 9 ORNAMENT/SAS40 42 19 3 14
43 12 34 9 ORNAMENT/SASSO 42 10 31 13
43 10 3S 10 PIN (SX26) 28 14 PLATEII1l6X32 3 1
43 17 NUT,LOCK/M8 1 4 PIN ASSY S 7 PLATE/LOCK COMP 23 S

LABEL/VPULLEY/MUFFLI 43 S 1 9 6 6 PLATE/SHIFT 28 1
43 7 1 13 PIN/COTTER 26 9 PLATEITANK CAP 30 4--"43-------iT --------------------------------- ----2--------,r --PI-N/G-R()OW--------------- --T9-------1T -PLD-G~-6IC------------------ -----9--------6--
43 16 3 3 22 11 10 6
43 3 3 11 PIN/LOCK 19 8 11 6
43 14 3 16 22 8 PULLEY/VB070 COMP 7 12

LEVER/ ACCEL/GE2SASSYl 27 3 4 3 PIN/SPRING 14 2 PULLEY/VB072 7 11

TEVER7GCOiCH
c
:"I-tI1l--------- --- ---- -------------------t~lmm;F ---------------a!mmmmmn ---tt

22 10 19 7 26 7 PULLEY/43X44 ASSY 8 9
28 13 20 7 PIN,HAIR S 4 8 16
43 18 21 6 S 8 PULLEY, TENSION/4SAS 8 2--;f3---------,j"" --------------------------------- ---2"2"--------6- --------------------------------- ----6--------"'( -RIN-G~-sNTp/T5-C--------- -----g-------T
43 9 23 14 17 3 8 10
43 IS 24 9 17 7 8 17
42 2 36 4 17 11 RING,SNAP/20C 28 12
42 6 36 7 25 4 ROTARY PIPE/B COMP 40 3
42 11 36 10 26 4 RUBBER,CUSHION 36 2--"42"------i-s- ------------------------------ ---37---------6- --------------------------------- ---3-g--------li -scifEW------------------------ ---zT-----fo--
42 20 O-RING/P 8 9 5 39 14 SCRE\i/M5X25 10 17

5 6 10 5 40 5 SCREW,LOCK,COMP. IB 14

23 B I III 51 I 41 51 SEAL,OILlSC15327 I 12 4
37 3 O-RING/P 9 15 10 PIN,HEADED A 17 2 12 7
10 18 O-RING/PIB 9 7 39 4 12 11

LEVER/SHIFT/E COMP
MANUAL/OPERATION

-iIAjfK-'-s-wI"fC[(}EX-P()R1'--



BP049 1l08-097-100-0A *** ALPHABETICAL INDEX *** 93.08.31 P. 3

DESCR IPTION REF • NO DESCRIPTION REF • NO DESCRIPTION REF • NO DESCR IPTION REF • NO

SPRING/HT024

TUBE/ROTARY
TUBE/ROTARY/A
TUBE/040
VBELT/VA029

SPRING,SHIFTER
SPRING,STAND
STANDCOHP
STAY/SHIFTER

-s-fop-pfR/TECf7f6-------
STOPPER/BELT/30
STOPPER/BELT/33J

SHAFT/WHEEL/E
SHAFTCAP/42X50
SHIFTER-!;PAc-ER---------------------
SPRING/HTOI7

SEAL,OIL/SCI5327 12 14 VBELT/VB027 7 15 WASHER,PL/H 8 28 20
SEAL,OIL/TC25407 15 3 VBELT/VB030 7 10 30 13
SEAL,OIL/VC25405 15 4 WASHER 31 2 32 4
SHAFT/BACK 16 1 31 7 36 11
SHAFT/BACK/33J 16 3 WASHER / H6 3 8 37 5
_?_~An(~9.VJ'!I~!lLL~9.~_P __ }_? l ? J_? ~b_~ll.~_~!_~h{J'!IL )L ~6_+--------------------------------j-------- 1
SHAFT/COUNTER/33J 13 5 25 10 WASHER,PULLEY 18 4
SHAFT/COUNTER20 COMP 13 3 29 6 18 12

13 7 WASHER/HI0 19 3 WASHER,SP/H 6 31 3

SHAFT/HAIN/A :112 1 20 3 WASHER,SP/M 8 3 5
SHAFT/MAIN/B 12 5 21 7 9 14

!1:!mm~t;~::::trt ·111 ··································IJtr+
10 16 WASHER/H20 28 11 28 8
16 6 WASHER/IIX24X3 17 6 WASHER,SP/HI0 24 4--:H---------tr --------------------------------- --I7-------r6- --------------------------------- ---:rt--------g-+-------------------------------- j -----------------1
19 9 WASHERI15X26XOI 14 4 33 6
22 9 14 9 34 6

8 7 \\IASHERI16X62X02 18 5 35 6
8 14 18 9 WASHER,SP/MI4 18 17
8 21 \\IASHER,FOLLOWER 30 9 \\IASHER,SPROKET 7 3-s-pjfjj-iCi-;BfATE------------rZ5--- ------g- -jn\-SfIEJf;1j UIi---g----------- ---T--------G- --------------------------------- ----T-------g-+--------------------------------j-----------------1

26 5 1 10 7 13
16 8 1 14 WHEEL COMP 41 3

2 6 2 3 WHEEL/FRONT SET 41 1
2 5 2 9

--}-§---------~- --------------------------------- ----?---------~-1---------------------------------t----------------+--------------------------------j-----------------1
33 2 4 4
32 2 4 8
34 2 8 5
35 2 8 12

STRAINER 31 9 8 19

·!ljj!~:ji!!;~w~::: ·11·······t ·l!·······:!· ' ················1·--------------------------------

__________________________________________________________________________________________________________________________________ ---------------- --------------------- 1 1

TUBE 23 12 22 5 " "
24 7 22 14

SET I 40 1 25 3
COMP 40 2 26 3

17 1 28 3
7 5 28 7

<0
<0


